djamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

MODELS & DEVICES

vG2700 VG2700-WF1 VG2703
VG2708-WF8 VG2713 VG2713-WF2
VG2740 VG2740P VG2740-WF1
VG2740-SM VG2760

EC  ELI

\t% YAMATO SEWING MACHINE MFG. £0,LTD.



N=YVZXANDRFA

ZD/IR—Y )X NEVG2700-148M, 156M, 164MEEXEFIICLTI S A M EERLTWE S,
ERT~13ICIREREFILETHLTVWET,

EB14~HYJETIL, FHEBEZTH L TVLET,
N=VURAMCREINTWBIAS—DTEHIIREXAZEXBEEEDLTVWET,

LB DEA (Parts No. DBficEREShTWET, )

[ ] @EO/N—=YUINHLT, SEZEEINLERERDLTVWET,
[ ] RiXIHParts No. RURIVEORIR

¢ FEON—YUZRMNIHULT, SEBMNEhEBIRCETILERDLTVWETD,

BREXDED R ‘

W ZONR—=YVURNCERETINTWIERE TEXDEEIZ. Parts No.(flZiE. 3500201)THEWVLE
ER

Y 0068011 DiEA L. 006801168011 TTEXXTE W,

W IFPFa1—TJEEXORBRIIGRBERIEZEASETIV,

BEH. TON—YURAROTHEEL. RERICLDETEINZBANBOETOTITETE L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG2700-148M, 156M, 164M.
The items from No.1 to No.13 contain the standerd model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Qutside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.

(e.g.3500201) which you require so that we can deliver the correct Parts to you.
¥ When the Part No.is “0068011" , please place an order for the part by showing “0068011”

or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents

HR

MISCELLANEOUS COVERS(1) AIX—EIfR (1) 1
MISCELLANEOUS COVERS(2) AIX—BfR (2) 2
MISCELLANEOUS THREAD EYELETS FE R 3

MISCELLANEOUS BUSHINGS & EYE GUARD

JyYaRU7AA-FBE 4

NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

HRTRUTHEE 5

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM F#RU#HREVEE 6
NEEDLE BAR MECHANISM sEws 7
PRESSER FOOT MECHANISM BIgE 8
SPREADER MECHANISM U RIL—IBE 9
LOOPER DRIVING MECHANISM )| AL 10
FEED DRIVING CONTROL MECHANISM HIX U A 11
FEED DRIVING MECHANISM XU#@EE 12
LUBRICATING MECHANISM iaimetE 13

PULLER MECHANISM EXCLUSIVE PARTS(1)

Z77—HBEERBM(1)14

PULLER MECHANISM EXCLUSIVE PARTS(2)

7> —HEER%BMR(2)15

PULLER MECHANISM EXCLUSIVE PARTS(3)

77— HBEERBM(3)16

VG2700 EXCLUSIVE PARTS

WIETILERSER 17

VG2700-0000-WF1 EXCLUSIVE PARTS

YI7ETIEREM 18

VG2703 EXCLUSIVE PARTS(1)

H7EFTIERER(1)19

VG2703 EXCLUSIVE PARTS(2)

YI7ETIVERRM(2)20

VG2708-WF8 EXCLUSIVE PARTS

W7ETILERER 21

VG2713-0000-T1N, T4AN EXCLUSIVE PARTS

BYIETILERSBS 22

VG2713-0000-TTA, T2A, T4A EXCLUSIVE PARTS

Y7ETIVERSRS 23

VG2713-0000-K1N, K4N EXCLUSIVE PARTS

YI7ETILVERSEm 24

VG2713-0000-000-WF2 EXCLUSIVE PARTS

BW7ETIERSER 25

VG2740, 2740P EXCLUSIVE PARTS(1)

BI7EFIERERM(1)26

VG2740, 2740P EXCLUSIVE PARTS(2)

YI7EFTINERBM(2)27

& VG2740-156S1-WF1 EXCLUSIVE PARTS

YI7ETIEAMBM 28

¢ VG2740(P)-140M-SM, 148M-SM EXCLUSIVE PARTS

WI7ETILVERRES 29

VG2760 EXCLUSIVE PARTS

BY7EFILERAR® 30




Contents

H X

¢ EC DEVICE(T) ECEE(1) 31
¢ EC DEVICE(2) ECEE(2) 32
EL1 DEVICE ELT1EE 33
EXTRA PARTS E @ 34
THREAD STAND RIUAB 35
ACCESSORIES(1) 7% VERKRA) 36
ACCESSORIES(2) Fo Y UERKR2) 37
WARNING LABEL BESNRI 38
LIST of MAIN SPARE PARTS(1) FEHRYRB(1) 39
LIST of MAIN SPARE PARTS(2) FERRY X M(2) 40
LIST of MAIN SPARE PARTS(3) FEHmUAB(3) 41
LIST of MAIN SPARE PARTS(4) FERmY A (4) 42
LIST of MAIN SPARE PARTS(5) FEREYRAM(5B) 43
INDEX 51 44







(=
[y}

VvG2700



MISCELLANEOUS COVERS(1)
L —

HIC—BIR(1)

RefNo Parts No. Description m 4 Amt. Req
1 3500201 Top Cover EAx— 1
2 110045 Screw(M4-0.7 X 12) xRy 11
3 3500430 Top Cover Gasket EANR=Ryxy 1
4 0068011 Oil Sight Window Ao ILRESRRR 1
5 0020759 Top Cover Seal Plug L HIIN—5E 2
6 3500207 Head Cover Ay RANR— 1
7 3500431 Head Cover Gasket ANy RAR=RyFy 1
8 0093864 Head Cover Seal Plug = 1
9 390164 “VG" Emblem VGIVIL LA 1

10 3500212 Side Cover(l.ower) BREH/—(T) 1
11 110048 Screw(M4-0.7 X 10) =87 5
12 3500215 Side Cover Gasket BHREEFANR—-Rvxy 1
13 3500213 Side Cover Hinge Pin BREEFANR—EY Iy 1
14 160000 Screw(M3-05 x 3) xRy 2
15 0037164 Spring JAN- 1
16 3500216 Oil Defender apisibiid 1
17 006233 Screw(M3-0.5 x b) it 35 2
18 3500211 Side Cover(Upper) R+ H/I—(1) 1
19 3500214 Side Cover Hook BREHN—Tv 1
20 110012 Screw(M4-0.7 X 5) xRy 1
21 3500217 Extension Cover IJRFTvYayhiN— 1
22

23

24 3500007 Wind Guide Plate BERAR 1
25 110013 Screw(M4-0.7 X 8) J12=37 3
26 0020137 Drain Hole Seal MIEE Ry FY 1
27 005075 Screw(3/8-24 x 8) HiRFRY 1
28 3500005 Oil Reservoir Gasket STy FY 1
29 3500004 Oil Reservoir Gasket pi:k-don 1
30 120016 Screw(M8-1.25 x 20) Exy 4
31 340000 Machine Frame Supporting Bar Ny RXTHE 4
32 2049401 Serial Number Plate BESL—N 1
33 4109403 Model Plate(See the below) BHR(TEER) 1
34 000726 Rivet IEXgR 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

() BSR 2 B X OB EA (7 —

and devices).

1}

il

o, FRES L) ZBMo L EE W,

VG2700



—

RIS

’
.
/.
,

5
o,

,
,

‘

;
’ I
vy
;
/i

I
-

N

@
0

AN
RN
\
/o/
e
N
\
\
\
\
N
\
v

18

VG2700



MISCELLANEOUS COVERS(2)
.~

ANR—BR(2)

2

Ref.No Parts No. Description m & Amt. Req
1 3500224 Cloth Plate(Large) JOR7L—KK) 1
2 120009 Screw(M4-0.7 X 12) IExy 2
3 3500219 Slide Cover BYKR 1
4 3500227 Crank Chamber Cover FHhHIN— 1
5 3500228 Crank Chamber Cover Gasket FTAHAN=RyF> 1
6 130003 Screw(M4-0.7 X 7.3) xRy 7
7
8 0020052 Seal Plug = 1
9 3500432 Rear Cover Gasket BHNR—=NRyvEY 1

10 3100016 Rear Cover #BhN— 1

11 110013 Screw(M4-0.7 x 8) =87 12
12 3500012 Seal Plug = 2
13 0093864 Seal Plug B 2
14 0065275 Seal Plug B 1

15

16 3500255 Stitch Plate Holder HiRa 1

17 110041 Screw(M4-0.7 X 8) kY 2
18 3500256 Slide Cover Supplementary Block BUREE 7Oy o 1

19 006202 Screw(M4-0.7 x 6) IExRY 1

20 330011 Seal Plug(¢ 4.9 x 4.3) E 1

21 160005 Screw(M6-1 x 8) Exy 1

22 3500223 Front Cover Hinge B+ ARy 1

23 110016 Screw(M4-0.7 X 14) xRy 2
24 170001 Screw(M4-0.7 x 8) xRy 2
25 300100 Conical Spring Washer MIRR Ty 2+ 4
26 160001 Screw(M4-0.7 x 4) xRy 2
27 3500222 Front Cover(Lower) BIBFH/I—(TF) 1

28 110031 [110045] Screw(M4-0.7 x 12)[M4-0.7 x 12] Fxy 1

29 000015 Nut Fwv bk 1

30 3200033 Seal Plug S 1

31 110009 Screw(M4-0.7 X 8) Ry 2
32 000538 Washer A A 2
33 110031 [110009] Screw(M4-0.7 x 12)[M4-0.7 x 8] kExy 2
34 000665 [000538] Washer Ty 2
35 3500225 Supplementary Block #wE7Ov o 1

36 110022 Screw(M3-0.5 x 10) =% 2
37 3500221 Front Cover(Upper) BIBEF H1/8—(k) 1

38 130002 Screw(M3-0.5 x 6) Exy 1

39 3500233 Thread Take-up Cover(Front) B LA —(80) 1

40 110002 Screw(M3-0.5 x 5) Ry 1

41 007627 Screw(M4-0.7 %X 6) Ry 2
42 190078 Screw(M4-0.7 X 5) INRETrRY 2
43 0094201 Cover Latch Spring NIR—F v FNRR 1

44 110012 Screw(M4-0.7 x 5) xRy 3
45 3500008 Oil Cooling Fan Cover BET 72 hIN— 1

46 3500230 Ball Bearing Holder RFZIYVTRT 1

47 3200013 Belt Cover Support R)IVhAR—-FT 1

48 330011 & Seal Plug(¢ 4.9 X 3.5) B 2
49 3500226 Cushion owayv 2
50 330019 [330011] Seal Plug(¢ 4.9 X 35)[¢ 49 x 4.3] B 1

VG2700



-

e s %52 .
N AN 51 -

AN %
, \ 50 24 o

49 54 .

VG2700



MISCELLANEOUS THREAD EYELETS
-~ "

RERR

3

RefNo Parts No. Description m 4 Amt. Req
1 0024084 Thread Tension Spring Cap RBFNRF v I (L) 5
2 0024083 Tension Spring Bushing HRFEFF v MEYIEX 5
3 0030255 Tension Spring(Needle) HRETF/IARER) 3
4 0032952 Tension Spring(Looper, Top Cover)  RBF/ARUL—/, HiD) 2
5 0090071 Thread Tension Spring Retainer FHEFNRRF ¥ v I(F) 5
6 000177 Felt Zxz)Lk 5
7 0031111 Tension Disc RFFO 10
8 290029 Tension Post RFEFE 5
9 0090812 Tension Post Ferrule RATFEREL 5

10 3500287 Tension Disc Separator FAE AR 1
11 0090856 Tension Disc Eyelet FAFMAE 5
12 0090807 Thread Lead-in Guide RFFHRE 5
13 3500286 Tension Post Support RFFE 1
14 110013 Screw(M4-0.7 x 8) xRy 9
15 3500284 Thread Guide Plate HENIR 1
16 0020119 Thread Eyelet Pipe(Short) B/ 7(E) 2
17 3500285 Thread Eyelet Pipe Holder SFBE/NA TR 2
18 3500288 SP Device, Complete Set SP#E(HE) 1
19 3500281 Needle Thread Eyelet Bracket tiREa 1
20 350009 Tapping Screw(3 X 6mm) FwEEyRY 2
21 3100384 SP Container SPy>y 1
22 3100386 Felt SP7zlLbk 1
23 3500282 Needle Thread Eyelet #HRE 3
24 110054 Screw(M3-0.5 x 3.5) xRy 8
25 3500269 Top Cover Thread Eyelet(Upper) B RE(L) 1
26 110009 Screw(M4-0.7 x 8) xRy . 4
27 3500202 Needle Thread Take-up Guard #HARgU AR 1
28 130003 [130002] Screw(M4-0.7 x 7.3}[M3-0.5 x 6] =3 2
29 3500435 [3500277] Needle Thread Guide tHR2T 1
30 000538 Washer Ty 1
31 007627 Screw(M4-0.7 X 6) kxR 1
32 3500270 Top Cover Thread Guide iU REA 1
33 3500238 Eyelet Holder Stopper AALRERZ b wIK 1
34 3500271 Top Cover Thread Eyelet g /NRAFRE 1
35 001818 Tension Post RFFE 1
36 0037108 Top Cover Tension Disc INEFM 4
37 0035813 Top Cover Tension Spring B RBF/INR 1
38 000360 Nut Tk 1
39 3500232 Thread Take-up Eyelet Bracket BLRES 1
40 3500234 Thread Take-up Cover(Rear) HLHIN—({E) 1

Ref. No. 41 to 55

See the following page.

vG2700



o 9
) 4:9\49 §—24 M 55

VG2700



MISCELLANEOUS THREAD EYELETS
C

RN

3

Ref.No Parts No. Description m A Amt. Req
41 006202 Screw(M4-0.7 x 6) IExy 2
42 3500237 Latch Spring P AES 1
43 3500240 Thread Take-up Eyelet Holder 71 LSER 1
44 170010 Screw(M4-0.7 X 4) XY 1
45 300100 Conical Spring Washer mRRIy v 1
46 000669 Washer Ty 1
47 3500245 Thread Take-up Eyelet(Left) T LARE(E) 1
48 3500246 Thread Take-up Eyelet(Right) HNLRE(R) 1
49 110027 Screw(M25-045 x 35) xRy 2
50 3500242 Looper Thread Guide IL—IRREA 1
51 3500247 Looper Thread Eyelet I—=IUNRFHRE 1
52 0032426 Looper Thread Retainer Spring INRFINR 1
53 170042 Screw(M3-0.5 x b5) XY 1
b4 3500250 Looper Thread Eyelet(Center) J—ICRE(R) 1
55 3500249 L ooper Thread Eyelet(Right) IL—ICRE(R) 1

VG2700



LY
\f\/
=53
\ ’
’
L.

)
v
t

LN
ny
\

000000



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty YvaRUOTPAH— REGRS

Ref.No Parts No. Description m A Amt. Req
1 110116 Screw(M10-1.5 x 4) IExy 1
2 3500042 Needle Bar Bushing(Upper) HETvya(h) 1
3 3500088 [3160128] Needle Bar Bushing(Lower) HETvYa(F) 1
4 310106 Laced Wire(¢ 3 X 130mm) T 1
5 3100099 Presser Bar Bushing By ya 1
6 3204021 [0030291] Oil Seal AL —IL 1
7 3100100 Spreader Driving Bar Bushing BRI —IET v 1
8 0063055 Oil Seal FLIW2—N 1
) 3500050 [2100272] Oil Seal AL —IL 1

10 3500044 Needie Thread Take-up Bushing(Front) kg7 v & 1 (7) 1
11 3500045 Needle Thread Take-up Bushing(Rear) $#%#gUE7T v > 1 (18) 1
12 3500047 Spreader Driving Shaft Bushing(Left) &filURIL—/SET v a2 (E) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &i')RIL—/87 v 2 2 () 1
14 3500041 Qil Seal AALIN2—IL 1
15 3500046 Foot Lifter Lever Bushing BRIBs@Ty>a 2
16 000195 Oil Wick{No.4-175mm) SHS 1
17 3500021 Lower Shaft Bushing(Left) TS ¥ a () 1
18 3500407 Oiling Felt b e ol [V S 1
19 3500040 Oil Seal A= 1
20 3500022 Lower Shaft Bushing(Right) Ty va(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) ®’YLETETy Y a(E) 1
22 3500039 Qil Seal F1IW2—=IL 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) XY _LT#T v 1 () 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) RYLTET Yy a1(h) 1
25 3500025 Feed Bar Shaft Bushing({Left) EUHET Y > (E) 2
26 3500028 Differential Feed Bar Shaft Bushing{Middle) giix U &l 7' & = (Fh) 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) BIX U~ v ¥ 1 () 1
28 3500026 Feed Bar Shaft Bushing(Middle) EUET w2 () 1
29 3500027 Feed Bar Shaft Bushing(Right) RIS Tv Y a(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #&XYLN—-E#T v a(E) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #& U L/NX—87 v ¥ 2 (%) 1
32 3500033 Needle Guard Holder Bushing(Front) #2487 v 1 (@) 1
33 3500034 Needle Guard Holder Bushing(Rear) #4 &7 v a({g) 1
34 3500035 Differential Lever Shaft Bushing(Left) Z&L/N\—#7 v ¥ a (k) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z& L /\—8~7 v ¥ 1 (H) 1
36 3100006 Seal Plug & 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/V#~7 v ¥ 2 (&1) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/X&87'v > a1 (%) 1
39 3500203 Eye Guard, Complete Set A H—R#E) 1
40 3500204 Air Wiper Bracket IF7TANRTSry b 1

Ref. No. 41 to 54  See the following page

VG2700



VvG2700



MISCELLANEOUS BUSHINGS & EYE GUARD Ty yaRUOTCH—-rBEES
P e

Ref.No Parts No. Description m Amt. Req
41 110009 Screw(M4-0.7 X 8) Exy 2
42 000538 Washer AR A 2
43 3500205 Eye Guard Holder FAH—RE 1
44 170044 Screw(M4-0.7 X 7) kxy 1
45 300104 [000010] Conical Spring Washer MIXR Ty v 1
46 000663 Washer AR ¢ 1
47 000022 Nut Fvk 1
48 3500206 Eye Guard FAH—R 1
49 110076 Screw(M3-0.5 X 6) xRy 2
50 3500208 Stopper Spring 8 SRAVAE S 1
51 110030 Screw{M3-0.5 x 2.6) hxy 1
52 000014 Washer ARG 2
53 3204020 & Qil Seal FAN—Ib 1

1

54 3500041 & Oil Seal AN —Ib

VG2700



VG2700



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #3249 R U T ShisE

5

Ref.No Parts No. Description m A Amt. Req
1 3500101 Pulley =Y 1
2 300005 Washer AR 1
3 120012 Screw(M6-1 x 20) i) 1
4 160005 Screw(M6-1 x 8) = 4
5 160007 Screw(M6-1 X 6) =37 4
6 3500104 Oil Cooling Fan Unit BHT 7 > (#8) 1
7 160001 Screw(M4-0.7 x 4) Exy 4
8
9 3260010 Main Shaft Sprocket(Lower) NILEZ7=U(T) 1

10 3100131 [0093090] Ball Bearing(Middie) R—=ILRF U > 5 (F) 1
11 3100132 Lower Shaft(Right) T8 (%) T
12 3100122 Oil Pump Driving Worm VA=A 1
13 3100127 Counterweight(Small) RSV AT 414 RN 1
14 110009 Screw(M4-0.7 X 8) =) 2
15 3100123 Ball Bearing(Left) R=ILRF VU2 T(E) 1
16 3500109 Lower Shaft(Middle) T () 1
17 160004 Screw(M6-1 X 4.8) xRy 2
18 001107 Spring Pin{¢ 2 X 6mm) AV 4
19 3500111 Lower Shaft(Left) TE(F) 1
20 310100 Oil Wick(¢ 4.4 x 100mm) SHE 1
21 160003 Screw{M5-0.8 x 5) xRy 1
22 3500165 Needle Guard Eccentric 1 Mo A N = 1
23 3500166 Needle Guard(Front) Lever #H=24 (8l) e 1
24 110022 Screw(M3-0.5 x 10) Ry 2
25 3500413 [3500409] Felt Zxzilb 1
26 3100241 Needle Guard(Front) Holder #H=ZT(ENAE 1
27 3139200 Needle Guard(Front) #3524 (i) 1
28 110036 Screw(M3-0.5 x 6.5) xRy 2
29 3500167 Needle Guard(Rear) Lever #HET (B 1
30 3100245 Needle Guard(Rear) Holder HETFHR)A 1
31 3109201 Needle Guard(Rear) #HZ(1%) 1
32 3500419 Needle Guard Lever Cover #HZ o/ — 1
33 110012 Screw(M4-0.7 x 5) Ry 2

VG2700



VvG2700



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#iRk U'8thigY

6

Ref.No Parts No. Description m A Amt. Req
1 3500051 Handwheel NV RRA =)L 1
2 000989 Handwheel Mark INYRIRA =L —2 1
3 160005 Screw(M6-1 X 8) xRy 5
4 160007 Screw(M6-1 X 6) 137 16
5 0092305 Magnet E47& 3 S 1
6 3500054 Ball Bearing R=IRFY v 2
7 3100129 Handwheel Adapter FETH 1
8 3500056 Timing Belt(550-5GT-12) A VIRI S 1
9 3260011 Upper Shaft Sprocket(Upper) NI M7= (L) 1

10 3500069 Timing Belt(384-3GT-8) FAZVIRI S 1
11 3500068 Upper Shaft Sprocket(Upper) FAZITT—=U(h) 1
12 3100275 Upper Shaft(Right) LE(R) 1
13 3100283 Upper Shaft Joint LEhikF 1
14 3100127 Counterweight(Small) NIV RAITIA NN 1
15 110009 Screw(M4-0.7 x 8) l28% 2
16 3500403 Qil Sleeve AAIRY—=TF 1
17 3500060 Upper Shaft(Left) LEh(E) 1
18 160004 Screw(M6-1 x 4.8) Ry 4
19 310101 Qil Wick(¢ 5.1 X 15mm) SHE 1
20 310099 Qil Wick(¢ 3.3 x 30mm) S 1
21 110012 Screw(M4-0.7 x 5) I 1
22 3500062 Upper Shaft Sleeve, C. Set LEZ Y —T(#8) 1
23 3500064 Upper Shaft Sleeve tazy -7 1
24 0093154 Ball Bearing R=—ILRF YUV 2
25

26 160004 Screw(M6-1 X 4.8) xRy 1
27 3500072 Adapter(Right), C. Set T 77 (H) () 1
28 3500073 Ball Bearing R—ILRF YT 1
29 3500076 Adapter FE I 2
30 3500071 Looper Thread Take-up Shaft iR L 1
31 3500070 Thread Take-up Shaft Sprocket(Lower) RJ)L k77— U (TF) 1
32 3500074 Adapter{Left), C. Set FE7H(E)(FR) 1
33 3500075 Ball Bearing R—=IRFYVY 1
34 3500077 Looper Thread Take-up IW—IRKRBFH L 1
35 006212 Screw(M5-0.8 X 6) Exy 2
36 3500079 Connecting Rod HRrgUOy R 1
37 120001 [120049] Screw(M4-0.7 x 14)[M4-0.7 x 16] Exy 4
38 2100088 Connecting Rod Swing-proof L IEX 2
39 3500066 Driving Lever #RiR U Ehi 1
40 120013 Screw{M6-1 x 15) I8 2
41 2100218 Driving Shaft Thrust Ring AZANUVY 1
42 000555 Washer vy 1
43 120015 Screw(M5-0.8 x 10) XY 1
44 3500065 Driving Shaft gHnig') & 1
45 3500067 Bracket #HRigvE 1
46 000667 [000663] Spring Washer AU Ty 1
47 3500278 Needle Thread Take-up i) RE 1
48 110106 [110104] Screw(M4-0.7 x 8)[M4-0.7 X 6] xRy 2
49 000600 & Spring Washer ATV T T+ 1

VG2700



VG2700



NEEDLE BAR MECHANISM
L

SR

/

Ref.No Parts No. Description m 4 Amt. Req
1 330017 Seal Plug B 1
2 3500078 Needle Bar i 1
3 3200111 Needle Bar Bracket e+ 1
4 110035 Screw(M4-0.7 X 10) Ry 1
5-1 0093356 Needle Clamp(48) #1E X 1
5-2 0083357 Needle Clamp(56) g1k X 1
5-3 0093358 Needle Clamp(64) gtk X 1
6 _— Needle(UY x 128 GAS) &t 3
7 0093365 Top Cover Thread Eyelet i) RE 1
8 001900 Screw(1/8-44 x 2.4) xRy 4
9-1 3508002 Stitch Plate(48M) iR 1
9-2 3508003 Stitch Plate(56M) R 1
9-3 3508004 Stitch Plate(64M) #HiR 1

10 009142 Screw(9/64-40 X 4.8) TRy 2
11 3500615 Counterweight NZVRATITA b+ 1
12 110011 Screw(M5-0.8 x 10) xRy 2
13 160029 Screw({M8-1.25 x 8) =3 2
14 3500091 Connecting Rod, Complete Set gHEOw RER) 1
15 3200112 Connecting Rod #HEOy R 1
16 0093212 Roller Bearing ——RILRFUVT 1
17 3500617 Eccentric Pin Plate IFxtEvEyIL—k 1
18 130002 Screw(M3-05 x 6) Ry 1
19 3500616 Eccentric Pin fHHETXEVEY 1
20 000309 Felt(2.5 x 3 X 30mm) Zz)Lk 1
21 330000 Seal Plug i 1
22 3200118 Needle Bar Guide, C. Set HHEESRAGE) 1
23 3200116 Needle Bar Guide HEERN 1
24 0083186 Slide Block HHERNE 1
25 009749 Screw(M4-0.7 X 16) R 2
26 3100338 Sponge BMARY Y 1

VG2700



© D - -

XN

DD DT

) & 7o

)

VG2700



PRESSER FOOT MECHANISM
- ]

MR

8

RefNo Parts No. Description m % Amt. Req
1 0077270 Presser Spring Regulator BIfAgiry 1
2 000445 Lock Nut Avo7Fwvh 1
3 0065372 Presser Bar Spring(Outer) HIE/INR(K) 1
4 3500304 Presser Bar Connecting Brackst HITEES 1
5 110031 Screw(M4-0.7 X 12) XY 1
6 0093483 Presser Bar Guide BIEER 1
7 004441 Screw(11/64-40 X 16) xRy 2
8 0060142 Presser Bar Spring(Inner) T E/X () 1
9 3100110 Presser Bar I 1

10 3100112 Finger Guard TR 1
11 110002 Screw(M3-05 x 5) IExRY 1
12 0093611 Oil Protector Ring iR 27 1
13 3100310 Collar(9 x 17 X 7mm) Ho— 1
14 150001 Screw(M4-0.7 X 4) 1y 1
15 0020271 Thread Chain Cutting Knife FxAVhYY 1
16 110054 Screw(M3-05 x 3.5) xry 1
17-1 3507050 Presser Foot, C. Set(48) HI(HE) 1
17-2 3507052 Presser Foot, C. Set(56) I (48) 1
17-3 3507054 Presser Foot, C. Set(64) I (E) 1
18 110004 Screw(M35-0.6 x 8) Ry 1
19 3107303 Presser Foot Spring(Left) INBT/RZR(E) 1
20 3107304 Presser Foot Spring(Right) INRITICR(R) 1
21

22

23 130016 Screw(M2.5-045 X 6) =37 4
24 3107306 Presser Foot Hinge Pin(56, 64) i1l AR 1
25 110084 Screw(M3.5-05 x 4.2) IExRY 1
26 000327 Lock Nut Ovo+vhk 1
27 260006 Adjusting Screw(1/8-44 x 9.5) REIRY 1
28 3500305 Cap Fyvr 1
29

30 3500296 Presser Foot Lifter BImY 1
31 170041 Screw(M5-0.8 x 3.5} Exy 2
32 3500300 Lifter Shaft BIHEsw® 1
33 2100267 Collar(10 x 17 X 8mm) HNZ— 1
34 160001 Screw(M4-0.7 x 4) =% 2
35 3500293 Lifter Shaft Lever HImsmL/\— 1
36 005650 Screw(M5-0.8 x 14) IRy 1
37 0068181 Spring A3 1
38 3500294 Lever Link LIR=U>o 1
39 3500291 Lifter Lever BB LN— 1
40 000487 Wave Washer b 5 AR 1

Ref. No. 41 to 60

See the following page.

VvG2700



855533&%

vG2700



PRESSER FOOT MECHANISM
o S

T

8

RefNo Parts No. Description m Amt. Req
41 300005 Washer Ty 1
42 120010 Screw(M6-1 x 10) Fxy 1
43 2110361 Spring JAC-3 1
44 2100194 Lifter Lever Holder BIHESLN—& 1
45 340003 Knock Pin(¢ 5 X 20mm) SOy 1
46 3500295 Lifter Lever Stopper HIBISLNK—-Z My 1
47 120006 Screw(M6-1 x 12) xRy 2
48 000206 Lock Nut AOvoryk 1
49 110118 [110021] Screw(M5-0.8 x 22)[M5-0.8 X 18] IExy 1
50 3500299 Tension Release Lever Connector FIE A BOERER 1
51 170038 Screw(M4-0.7 X 5) kExy 1
52 170009 Screw(M4-0.7 X 4) kxy 1
53 3100533 Tension Release Lever FAE X B 1
54 120001 Screw(M4-0.7 X 14) xRy 1
55 3500292 Tension Release Shaft FilE A 1
56 0063515 Thread Pull-off Lever HRIEALN— 1
57 000690 Spring Pin(4 X 16mm) A7V TEY 1
58 0094390 Tension Release Adjusting Eccentric  S#EEX#REE IO 1
59 0095334 Swing-proof Spring BEiR/C% 1
60 - 001170 Screw(8/64-40 X 12) Exy 1

VG2700



VG2700

O-—-a@(®




SPREADER MECHANISM

B YU RIL—/NBE

9

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set iy Tt FE) 1
2 3500082 Spreader Eccentric iR e 1
3 160003 Screw(M5-0.8 X 5) = 2
4 3500084 Spreader Connecting Rod wmuay R 1
5 110009 Screw(M4-0.7 x 8) Ry 1
6 300006 Washer AR 1
7 3100309 Adjusting Lever Pin HEELN—EY 1
8 000528 Washer vy 1
9 100003 Nut Fvhk 1

10 3500086 Spreader Adjusting Lever AR ERETL JN— 1
11 120013 Screw(M6-1 X 15) Ry 1
12 3160138 Driving Shaft JU— /X 1
13 0032646 Collar(12 x 20 x 8mm) ho— 1
14 009604 Screw(11/64-40 X 55) xRy 2
15

16 3100305 Rocking Arm JL—IURY B 1
17 160007 Screw(M6-1 X 6) = 2
18 0063051 Rocking Pin L—IRIRVEY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) p Y 1
20 0063053 Spreader Bar JL—I\E 1
21 0063056 Bushing Ring TvvaUvy 1
22 0063057 Collar(10 X 18 X 7mm) no— 1
23 009526 Screw(9/64-40 X 4.4) WXy 2
24 3100307 Spreader Holder U RIL—/IE 1
25 3509320 [3109310] Spreader B Y RIL—IX 1
26 110031 Screw(M4-0.7 X 12) = 2

vG2700



10

VG2700



LOOPER DRIVING MECHANISM
]

JL— Ik

10

Ref.No Parts No. Description m % Amt. Req
1-1 31098300 Looper(32, 40, 56, 64) L= 1
1-2 3109302 Looper(48) L= 1
2 160040 [110020] Screw(M4-0.7 x 5)[M3.5-0.6 X 6} IExy 1
3 3180100 [3100555] Looper Holder I—iR& 1
4 110039 Screw(M35-0.6 X 10) Ry 1
5 300500 Spacer(Fiber) AR—HT 74 N) 3
6 3500175 Looper Bar Bushing(Left) IW—IETvyvalk) 1
7 160024 Screw(M6-1 x 8) kxy 2
8 3500274 Looper Thread Eyelet(Left) JL—ICRaB(E) 1
9 110101 Screw(M3-05 x 3) rExy 1

10 0010017 Bamboo Joint NV THFE 1
11 3500426 Oil Tube(3 X 5 X 110mm) AALINFa—-7 1
12 3100205 O-ring ouvs 1
13 3500179 Looper Bar Guide —IREHA R 1
14 3100157 Slider A4 1
15 3100158 Slider Holder A4 TBHGE 1
16 110005 Screw(M3.5-0.6 X 12) xRy 2
17 3100159 Slider Presser AZATHY 1
18 160001 Screw(M4-0.7 X 4) jl= 1
19 3500180 Thrust Washer RAZALTYy 2
20 330016 Seal Plug o 1
21 3500177 Looper Bar JL—JXEE 1
22 3500178 Slide Block 27414 R7Ovy 1
23 3500176 Looper Bar Bushing(Right) =BTy a(h) 1
24 110019 Screw(M5-0.8 x 35) = 1
25 300000 Washer Tyiy 2
26 100002 Nut PV AN 1
27 3100150 Looper Rocker Connecting Rod, C. Set JL—/ 50 v R (f8) 1
28 3100147 Looper Rocker Regulating Eccentric  JL—/(EI&IFEY 1
29 160003 Screw(M5-0.8 X 5) XY 1
30 0065389 Roller Bearing Z—RIRFUT 1
31 3100149 Looper Rocker Connecting Rod JL—/EiEOY R 1
32 3100151 Looper Rocker Adjusting Pin JL—SBitA AT > 1
33 340001 Spring Pin(¢ 1.5 x 4mm) 2ATYITEY 1
34 3500171 Looper Connecting Rod JL—/kOy R 1
35 110043 Screw(M4-0.7 X 14) = 2
36 120049 Screw(M4-0.7 X 16) 1= 2
37 2110191 Connecting Rod Swing-proof IRLUIEX 2
38 3100142 Looper Driving Lever JU— /e 1
39 160029 [160024] Screw(M8-1.25 x 8)[M6-1 X 8] kxy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm JL—/RY B 1
42 120013 Screw(M6-1 x 15) =37 1
43 3100146 Thrust Washer AZARTyo¥y 3
44 3100145 Thrust Roller Bearing AZARRFYVT 2
45 3500172 Looper Shaft JU— 7 1
46 000740 Seal Plug o 2
47 000623 Gasket NyFy 1

VG2700



29\': "o

@——22

VvG2700



FEED DRIVING CONTROL MECHANISM
-

Ik U R

11

RefNo Parts No. Description m % Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set  &i% \J SBE51 (18) 1
2 3500148 Differential Feed Rocker Arm giE ) g 1
3 120013 Screw(M6-1 X 15) IExy 1
4 3500149 Differential Regulating Slider BV BRHA 15 1
5 3500152 Differential Link =8Iy 1
6 3500154 Differential Feed Regulating Link AU v 1
7 3200215 Retaining Ring AbhyFUvo 2
8 3500146 Differential Feed Shaft Arm Bk ) EhE 1
9 310096 Oil Wick(¢ 5 x 130mm) S 1

10 3500144 Differential Feed Shaft AIX Y & 1
11 2100249 Connection Bushing(Front) AEVY Y Yo T vy (@) 1
12 3500143 Differential Feed Bar Connection BV UVY 1
13 300000 Washer Ty 2
14 110046 Screw(M5-0.8 X 12) xRy 1
15 110021 Screw(M5-0.8 X 18) = 1
16 3500142 Connection Bushing(Rear) ARV YV I Ty Y1) 1
17 3509004 Differential Feed Dog [:11p= D) 1
18 3509005 Main Feed Dog Bxy 1
19 110004 Screw(M3.5-0.6 X 8) IERY 2
20 3500151 Linear Block yZ—rF7avy 1
21 3500150 Linear Guide UZFHAR 1
22 160001 Screw(M4-0.7 X 4) xRy 3
23 3500153 Linear Link DZ—ruyy 1
24 0068202 Retaining Ring Ay FYvy 2
25 2100253 Linear Link Pin Dz=ruvoy 1
26 3500155 Differential Feed Lever(Left) Z8L\—(E) 1
27 160004 [160007] Screw(M6-1 X 4.8)[M6-1 X 6] IExy 1
28 3500156 Differential Feed Lever Shaft =ELI/\— 1
29 2100267 Collar(10 x 17 x 18mm) ho>— 1
30 3500157 Spring JAS- 3 1
31 340003 Knock Pin(¢ 5 x 20mm) JvoEY 1
32 3500158 Differential Feed Lever(Right) Z8L/N\—(H) 1
33 000690 Spring Pin(¢ 4 X 16mm) ATV IoEY 1
34

35 000010 Conical Spring Washer MNRRTv v 1
36 3500161 Lock Nut OvoFy bk 1
37 190004 Screw(M6-1 x 85, M4.5-0.5 x 3) Ry 1
38 3500160 Differential Feed Graduations =B BKR 1
39 110045 Screw(M4-0.7 X 12) Ry 2
40 3101754 Adjusting Screw TIv2RY 1
41 2100264 Adjusting Block TIvATH 1
42 2100259 Spring A3 1
43 001123 Washer Ty 1
44 0034293 Retaining Ring ANy Z7Uvo 1
45 0020350 Differential Feed Lever Stopper ZEL/N—X b v/t 1
46 000669 Washer Ty 1
47 000600 Spring Washer ATV T Ty 1
48 005049 Screw(M5-0.8 X 8) Ry 1
49 120011 Screw(M6-1 x 18) ExY 1

VvG2700



12

VG2700



FEED DRIVING MECHANISM
-

=g

12

RefNo Parts No. Description m A Amt. Req
1 3500131 Feed Bar Driving Shaft Lever x b 1
2 120013 Screw(M6-1 X 15) kxy 1
3 3500130 Feed Bar Link Pin EUUvoEY 1
4 3500129 Feed Bar Link(Long) ®EUYYI(R) 1
5 160002 Screw{M4-0.7 X b) xRy 3
6 3100185 Feed Bar Link(Short) EUYYTEE) 1
7 3100193 Feed Bar Connecting Rod Pin #E)Oy REY 1
8 3500128 Feed Bar Connecting Rod ®EUOy R 1
9 3100192 - Retaining Ring AhyFUYy 2

10 3500105 Counterweight NRSVRATITA - 1
11 110009 Screw(M4-0.7 x 8) Xy 4
12 3100623 Roller Bearing Z—RIRFUT 1
13 3500127 Main Feed Eccentric EYIxEY 1
14 006212 Screw(Mb-0.8 X 6) Xy 2
15 3100190 Roller Bearing Z—=RIRFY>YT 1
16 3500162 Feed Lift Connecting Rod BYETOY R 1
17 3500119 Feed Bar Guide(Right) EUBHAARE) 1
18 160007 Screw(M6-1 X 6) Exy 4
19 3500411 Oiling Felt BWhaz7z)b 1
20 110030 Screw(M3-05 X 2.6) kxR 2
21 3201355 Roller Bearing Z—RILRFYY 1
22 0013208 [0068202] Retaining Ring Ay IUvy 1
23 3500163 Feed Lift Shaft Lever =Y ETEE 1
24 3500124 Collar{12 x 20 x 10mm) ho— 2
25 160004 Screw(M6-1 x 4.8) kxy 3
26 160005 Screw(M6-1 x 8) xRy 2
27 310096 Oil Wick(® 5 x 130mm) SHR 1
28 3500164 Feed Lift Shaft ) _ETE 1
29 000397 Oil Wick(¢ 2 X 1Tmm) bl 1
30 3500113 Feed Bar, Complete Set =Y A 1
3] 3500116 [3500146] Feed Lift Block(Rear) AR(R) 1
32 0032867 Feed Lift Block(Front) AEI(E0) 1
33 3500115 Main Feed Bar gBEUE 1
34 3500114 Differential Feed Bar AxY A 1
35 3500408 Qiling Felt wh7 )k 1
36 3100231 Feed Dog Key *— 2
37 3500118 Feed Bar Guide{Left) EUBHAA R(E) 1
38 3500122 Main Feed Bar Driving Shaft Bk Eh 1
39 000750 Seal Plug B 1
40 2020002 Retaining Ring AbyZUvs 1

Ref. No. 41 to 71

See the following page.

VG2700



12

VG2700



FEED DRIVING MECHANISM
]

= BE

12

RefNo Parts No. Description m A Amt. Req
4] 3500123 Main Feed Bar Driving Shaft Lever #xc\) ahige 1
42 110117 Screw(M5-0.8 x 9.5) =3 1
43 3100214 Link Pin UyoEy 1
44 000199 Oil Wick(2.3 x 2.3 X 13mm) p: P 1
45 160006 Screw(M3-05 x 4) kxy 1
46 3500121 Main Feed Bar Connection #‘EUVIVY 1
47 3500120 Connection Bushing BEVY TV 1
48 300000 Washer A A 1
49 110118 Screw(M5-0.8 x 22) = 1
50 3500136 Adjusting Screw Stopper XYREEHRI XM 1
51 160001 [160000] Screw(M4-0.7 X 4}[M3-0.5 x 3] xRy 2
52 3500133 Main Feed Bar Adjusting Screw XYUBREERY 1
53 100067 Lock Nut Ovo+w bk 1
54 0020551 O-ring(P5) ouxvy 1
55 3500132 Main Feed Bar Bracket EVTSTv 1
56 3500138 Main Feed Lever Shaft{Right) #BEY L/I—8E(R) 1
57 3500126 Connecting Shaft EiEE 1
58 3240072 Spring JAe3 1
59 340003 Knock Pin{(¢ 5 X 20mm) Sy oy 2
60 0068079 [3100104] O-ring(P16) (ORV 274 1
61 3500137 Main Feed Lever Shaft(Left) #BEY LIIN—Ei(FE) 1
62 3500139 Main Feed Lever EYLIR— 1
63 110013 Screw(M4-0.7 X 8) Exy 1
64 3500141 Main Feed Graduations *® Y BEiR 1
65 009749 Screw(M4-0.7 X 16) Exy 2
66 0020350 Main Feed Lever Stopper EYLNR—=ZA v 1
67 000669 Washer Ty 1
68 000600 Spring Washer AU Ty o+ 1
69 005049 Screw(M5-0.8 x 8) Fxy 1
70 310102 [310096] Oil Wick(¢ 4.8 x 150)[¢ 5 x 130] SHR 1
71 3500190 & Feed Lift Connecting Rod, C. Set #FY_ET0Ow R{8) 1

VG2700



(%)
N

SO
/ %
S\ b ®

‘A..\

©
N

g

VG2700



LUBRICATING MECHANISM
PR

epiil A

13

RefNo Parts No. Description m % Amt. Req
1 3500412 Oil Receiver HEom 1
2 110012 Screw(M4-0.7 x 5) IRy 4
3 0032518 O-ring(P3) ovyy 1
4 3500402 Oil Sight Top Nozzle J X 1
5 3100370 Oil Tube Joint, One Way FOEMF 6
6 000425 Washer vy 1
7 000234 Nut Fy bk 2
8 0031831 Oil Tube Clamp KRR 8
9 3500229 Oil Fitter Cover AANT T HIRN— 1

10 110045 Screw(M4-0.7 X 12) xRy 3
11 3100061 O-ring(P42) ovyvs 1
12 3100345 Qil Filter AANT1NE 1
13 3100329 QOil Fitter Connector AANT 1 LI HF 1
14 3200237 Felt )bk 1
15 3200236 Suction Pipe Y NAG 1
16 0093617 Suction Pipe Bushing RANRTC T Tva 1
17 3200238 Qil Tube(3 X 5 X 440mm) AAIWRAT 1
18 0010017 Bamboo Joint Ry THF 2
19 3500422 Oil Tube(Long), Complete Set Bl F(R) (18) 1
20 3400261 Oil Tube(4 x 6 X 500mm) AALIWIRAT 1
21 3100371 Oil Tube Joint, Two Way MOERF 1
22 3100332 Oil Tube(4 X 6 X 37mm) FAIWIRALT 1
23 320008 Fitting Stud(Short) B#FARI S EE) 4
24 3500423 Oil Tube(Middle), Complete Set &/ () (F8) 1
25

26 3500415 Oil Filter Screen R 1
27 3500424 Oil Tube(4 x 6 X 190mm) FAAIWIRAT 1
28 32000¢ Fitting Stud(Long) BEHFRIL SR) 1
29 3100356 Qil Tube(Short), Complete Set a3/ 7 (58) (18) 1
30 3100331 Oil Tube{4 X 6 X 3Tmm) FAIIRALT 1
31 3500418 QOiling Shower Eemy v 1
32 3500410 Draining Felt ¥Em7z/Lb 1
33 3500404 Draining Pipe Hesm/ 1 7 1
34 110013 Screw(M4-0.7 x 8) Xy 2
35 3500425 Qil Tube(4 x 6 X 350mm) FAWIRAT 1
36 3150195 [3150143] Oil Pump, Complete Set R 7#8) 1
37 2040033 [0030711] Oil Pump Driving Worm Gear JA—LET 1
38 160001 Screw(M4-0.7 x 4) Exy 2
39 120011 [120013] Screw(M6-1 X 18)[M6-1 X 15] xRy 2
40 000560 [000567] Seal AT 1
41 100014 [100004] Nut Ay 1
42 3150151 Oil Nozzle for Worm Gear b A 1
43 3100330 Oil Tube Stay FAALIIRATEZT 1
44 3500236 Dust Proof Plate B EEHR 1
45 3500006 Qil Sight Gauge FAINT =Y 1

vG2700



34

-
(]

@) -

M N
2

PULLER MECHANISM(T1)

14

24

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(1)

75 —HBEEREM()

14

RefNo Parts No. Description m Amt. Req
1 3100625 Upper Feed Roller Shaft Bracket ro—s@7>45 vk 1
2 120019 Screw(M6-1 X 18) XY 4
3 000779 Knock Pin JvoEy 2
4 3100006 Seal Plug B 1
5 3100607 Roller Shaft Bushing{Right) EO-S8Tv>a(h) 1
6 3100604 Upper Feed Roller Shaft Lever EO—S#hE 1
7 160007 Screw(M6-1 X 6) =% 2
8 0065398 Collar(14 x 22 x 10mm) Hho— 1
9 009604 Screw(11/64-40 x 55) ExRY 2

10 3100626 Roller Shaft Bushing(Left) tOo—->@7vva(k) 1
11 0065395 QOil Seal A= 1
12 3100605 Upper Feed Roller Shaft +FO—>8 1
13 See page 16 16 R—IEM], -
14 3100608 Upper Feed Roller Lever EO-ZL R~ 1
15 120012 Screw(M6-1 x 20) XY 1
16 0065401 Upper Feed Roller Lever Pin tO—3sLR—-Ey 1
17 000613 Washer Ty 1
18 000306 Nut PAVA N 2
19 3501281 Upper Feed Roller Lever Rod FOo—>L/NX—0Ov R 1
20 240010 Screw(1/4-40 X 11) Ry 1
21 310063 Oil Wick R 1
22 0032921 Upper Feed Roller Driving Rod Pin rOo—>0v REY 1
23 160001 Screw(M4-0.7 x 4) ERY 1
24 3100602 Upper Feed Roller Driving Rod FO-Z0Ov R 1
25 3100192 Retaining Ring AbhyZUry 1
26 3100623 Roller Bearing Z—RARFUY 1
27 3100603 Upper Feed Roller Regulator, C. Set _EMO—SHA#25(1H) 1
28 3100601 Upper Feed Roller Eccentric FO—ZIFEY 1
29 3100600 Upper Feed Roller Regulator O—-S B 1
30 160003 Screw(M5-0.8 x 5) 1Ry 2
31 190007 Adjusting Screw(M5-0.8 x 6) BEIRY 1
32 120008 Screw(M4-0.7 x 8) kxY 1
33 300045 Spacer AR—1 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set EO—Z#7 54 v k(#8) 1

Note: Parts No. of Puller Mechanism, C. Set -
« 3500695 = 3100636 + 3500697 + 3500699

&) 77— #) o Parts No. -

- 3500695 = 3100636 + 3500697 + 3500699

VG2700



15

PULLER MECHANISM(2)

RUBBER ROLLER

33

vG2700



PULLER MECHANISM EXCLUSIVE PARTS(2)
o .

7o -#EERER02) 15

Ref.No Parts No. Description m 4 Amt. Req
1 _— See Page 16 16 R—V'BH -
2 3100611 Upper Feed Roller Yoke rOo—>3—% 1
3 120012 Screw(M6-1 x 20) Ry 1
4 3100612 Upper Feed Roller Yoke Guide tO—>3—7HA4K 1
5 120008 Screw(M4-0.7 X 8) Exy 2
6 3100613 Upper Feed Roller Yoke Pin tO—2>3—oEy 1
7 160007 Screw(M6-1 X 6) Exry 1
8 0090620 [3200133] Wire(0.9 X 45mm) iR 1
9 180005 Screw(M4-0.7 X 6) =3 1

10 160001 Screw(M4-0.7 X 4) Exy 2
11 160003 Screw(M5-0.8 x 5) xRy 3
12 0060056 Retaining Ring AbyZUvs 1
13 2100902 Thrust Ring ASAMNYVYT 1
14 3501270 Clutch Driving Shaft 72y FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) IV FMT Y a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) VoY FETvya(h) 1
17 0065421 Clutch Tension Sleeve VIV FTFVIavAY—7 1
18 3501283 Adjusting Collar R — 1
19

20 3501284 Adjusting Screw Stay REIRIEZT 1
21 110002 Screw(M3-0.5 x 5) xRy 2
22 110097 Screw(M5-0.8 X 12) Fxy 1
23 3501282 Clutch Tension Spring JIvFFrayvix 1
24 3501280 Clutch Driving Lever SOV FIREA) 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3
26 3501276 Clutch Sleeve(Right) 729 FAV—=T(H) 1
27 3501272 Thrust Plate AZANTL—hK 2
28 3501271 Clutch Spacer oY FAR—Y 1
29 160005 Screw(M6-1 X 8) Ry 1
30 3501275 Clutch Sleeve(left) 75w F A= (k) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) _£0O— 3 (30 L) (&%) 1
31-2 3501289 & Upper Feed Roller(26 teeth)(Extra Parts) FA—3 (26 L) (520 &) 1
32 007621 Screw({3/64-40 x 85) xry 3
33 3500697 Lower Feed Roller Support, C. Set TA—ZHR—k(#H) 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TO—Z (19 1) ({EX) 1
34-2 3501259 @ Lower Feed Roller(16theeth)(Extra Parts) TO—3 (16 11) (BHEERE) 1
35 000487 Wave Washer BRIy v 1
36 3501252 Lower Feed Roller Guide TAO—-ZHC1KR 1
37 0060056 Retaining Ring AbhvyT7Uvs 1
38 160000 Screw(M3-0.5 x 3) = 2
39 3501251 Lower Feed Roller Shaft TO—S8h 1
40 160003 Screw(M5-0.8 x b) IERY 1

Ref. No. 41 to 54

See the following page.

vG2700



15

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(2)
L

7 —BBERTR(2)

15

RefNo Parts No. Description m 4 Amt. Req
41 3501250 Lower Feed Roller Bracket TO—->737vk 1
42 120041 Screw(M6-1 X 12) Exy 2
43 000779 Knock Pin Iy 2
44 3501295 Upper Feed Roller(Rubber) LEO—3(3L) 1
45 3501265 Lower Feed Roller(Rubber) TO—3(3L) 1
46 3500698 Supplementary Roller, C. Set #HBHO—> (48) 1
47 3501253 Supplementary Roller Support #BHO — SEUHR 1
48 000538 Washer Ty 2
49 110009 Screw(M4-0.7 X 8) xRy 2
50 3501122 Supplementary Roller #mEpO—> 1
51 0065436 Supplementary Roller Stay(A) #HEIO—3XIT(A) 1
52 0065437 Supplementary Roller Stay(B) #HEIO—>XT(B) 1
53 009730 [110030] Screw(1/8-44 x 5.3)[M3-0.5 x 2.6] Xy 4
54 0063460 ¢ Lower Feed Roller(Rubber) Bushing TO—3(J4A)7wv¥ya 2

VG2700



16

PULLER MECHANISM(3)

33

12

6

VG2700




PULLER MECHANISM EXCLUSIVE PARTS(3)
"~

77 —BEERMM(3)

16

RefNo Parts No. Description m Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) EO—->85(#H) 1
2 110009 Screw(M4-0.7 X 8) LRy 2
3 000538 Washer PAAY 3
4 000334 Nut Fvk 2
5 0034979 Flexible Wire Clamp Bushing DAVIEXTya 2
6 006075 Screw(11/64-40 x 6) xRy 2
7 0067126 Lifter Connecting Plate LO—S8BYEER 1
8 0065374 Upper Feed Roller Lifter(Left) EO—-Z85(E) 1
9 0065375 Upper Feed Roller Lifter Pin tOo—-s&s5y 1

10 0095027 Retaining Ring AbvyZUyo 2
11 0065376 Lifter Connecting Plate tO—->®mY 1
12 006038 Screw(3/16-32 X 2.2) xRy 2
13 0065407 Roller Press Bar Bracket tOo—SHEIEEs 1
14 005650 Screw(M5-0.8 X 14) IExy 1
15 0065402 Lifting Lever Sleeve +rtOo—sLR—RU~F 1
16 006411 Screw(11/64-40 x 55) it 35 1
17 000340 Nut OvyFyhk 1
18 009931 Stop Screw(11/64-40 x 26) AbyRRY 1
19 3100614 Roller Press Spring EO—ZHIT R 1
20 3100610 Upper Feed Roller Bracket tOo—57345 vk 1
21 009753 Screw(M6-1 x 35) =% 2
22 000779 Knock Pin JvoEY 2
23 0065405 Roller Press Bar Bushing{Upper) EO—-S@TET v a(h) 1
24 160007 Screw(M6-1 X 6) kxry 1
25 3100609 Roller Press Bar Bushing(Lower) LEO—SHIET Y2 a(T) 1
26 0065404 Upper Feed Roller Press Bar tO—Z\8IE 1
27 0034117 Retaining Ring AbwFUyyo 1
28 000690 Stop Pin Ay Ty 1
29 000613 Washer Ty 1
30 0067111 Upper Feed Roller Lifting Lever FET 1
31 000487 Corrugated Washer BRIy v 1
32 170008 Screw(M6-1 X 9) Xy 1
33 3500699 Upper Feed Roller Bracket, C. Set EO—>734 v #) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. 1 on page 15.

(1) Ref. No. 33 @ Part No. 3500699 i 14 *X— ® Ref. No. I3V 15— D Ref. No. 1 0Eo %
4 A2 Part No. T,

VG2700



17

VG2700-000L, 0OODOS, OOOS1, 0OOOS2

oooL 000S, 0O00St, 0OO00S2

PRI
~NOOTLWN -

VG2700-000M, 0QOOS, 0OODOS1, 0OOOS2

4-1
2 Needle o 4-2

(CTm

goooM ooosS, 0O0oSt, DoO0S2

VG2700-156M-31

EXTRA PARTS

Fabric Edge Guide for bottom hemming
FEoIZTROAER 18

VG2700



VG2700 EXCLUSIVE PARTS
L

Y 7ETILERES

17

RefNo Parts No. Description m A Amt. Req
1-1 3508007 Stitch Plate(48L) £k 1
1-2 3508008 Stitch Plate(56L) iR 1
2-1 3508012 Stitch Plate(48S) £k ]
2-2 3508062 Stitch Plate(48S1) £k 1
2-3 3508063 Stitch Plate(56S1) gtk 1
2-4 3508064 Stitch Plate(64S1) iR 1
2-5 3508067 Stitch Plate(4852) £tk 1
2-6 3508068 Stitch Plate(56S2) gk 1
2-7 3508069 Stitch Plate(6452) #HR 1
3-1 0093351 Needle Clamp(32) gk X 1
3-2 0093352 Needle Clamp(40) g1k X 1
4-1 3507000 Presser Foot, C. Set(32) T (48) 1
4-2 3507002 Presser Foot, C. Set(40) HI(#8) 1
5 110004 Screw(M3.5-06 x 8) xRy 1
6 3107303 Presser Foot Spring(Left) INBIRR(E) 1
7 3107304 Presser Foot Spring(Right) INBT/CR(AB) 1
8 130016 Screw{M2.5-045 x 6) Ry 4
9 3107306 Presser Foot Hinge Pin WLy IEy 1

10 110084 Screw(M3-05 x 4.2) Ry 1
11 000327 Lock Nut OvZor-wvhk 1
12 260006 Adjusting Screw(1/8-44 x 9.5) Exry 1
13-1 3508000 Stitch Plate(32M) #HR 1
13-2 3508001 Stitch Plate(40M) R 1
14-1 3508011 Stitch Plate(40S) ik 1
14-2 3508060 Stitch Plate(3251) R 1
14-3 3508061 Stitch Plate(40S1) ik 1
14-4 3508065 Stitch Plate(32S2) gk 1
14-5 3508066 Stitch Plate(40S2) £k 1
15 3108134 & Stitch Plate(56M-31) gk 1
16 3106000 & Main Feed Dog B&xxy 1
17 3109000 & Differential Feed Dog BixEY 1
18 3100630 Fabric Edge Guide(Left) EH(E) 1
19 0085367 Fabric Edge Guide Chip ERFVS 1
20 004182 Screw(3/32-56 x 2.5) xRy 1
21 3100631 Fabric Edge Guide(Right) EH(H) 1

VG2700



18

VG2700-0000-WF1

21-2

EXTRA PARTS

VG2700



VG2700-0000-WF1 EXCLUSIVE PARTS
—

Y7ETIERBR

18

RefNo Parts No. Description m & Amt. Req
1 3500297 Presser Spring Regulator HImEg=xy 1
2 3200132 Presser Bar Spring(QOuter) ITE/INR(EK) 1
3 3101315 Presser Bar Stopper HIHEZ My 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) TRy 1
6 0093480 Presser Bar I 1
7-1 3107277 Walking Foot, C. Set(48)(Extra Parts) a—F>Y7HBI@B)EERH) 1
7-2 3107270 Walking Foot, C. Set(56) TA—FVRI{ER) 1
7-3 3107282 & Walking Foot,C.Set(32)({2 Needle) (Extra Parts) 7 A — > 7L (1) (248 (80 1
7-4 3107275 Walking Foot, C.Set(40) (2 Needle) (Extra Parts) v # —3 > 7T (#8) (2441 (ke 1
7-5 3107280 Walking Foot, C. Set(64)(Extra Parts) A —F> /() (REEHRE) 1
8 160001 Screw(M4-0.7 X 4) IRy 1
9 100052 Nut Fvhk 1

10 3207148 Presser Foot Spring IR 1
11 100020 Nut Fvhk 1
12 000665 Washer Tyivy 1
13 100057 Nut Fvhk 1
14 3207146 Adjusting Screw RERY 1
15 160025 Screw(M3-0.5 X 6) xy 1
16 0060270 Yoke Pin HIa—osEy 1
17 160001 Screw(M4-0.7 X 4) Ry 2
18 3107303 Presser Foot Spring(Left) INBR T /SR (E) 1
19 3107306 Presser Foot Hinge Pin Hrieyyey 1
20 110084 Screw(M3-05 X 4.2) Ry 1
21-1 3107273 Fabric Presser(width 6.2mm) T 1
21-2 3107272 Fabric Presser(width 3.1mm) T 1
22 001228 Screw(3/32-56 x 3.2) bxy 2
23 3110201 Spacer(Extra Parts) AR— (RFHELRER) 1
24-1 3107274 FabricPresser{width12.6mm)(ExtraParts) 75 T (EHE3R5) 1
24-2 3107285 FabricPresser(width37.2mm)(ExtraParts) ## I (REE0m) 1

VG2700



19
VG2703(1)

1

38-1

10

37

38-2

38-3

vG2700




VG2703 EXCLUSIVE PARTS(1)
L .

BT7ETIERTR()

19

Ref.No Parts No. Description m & Amt. Req
1 3502003 Front Cover, C. Set HIBRF H1/8—(#B) 1
2 3502010 Slide Cover BUR 1
3 3502007 Folder Support ERZT 1
4 3502012 Folder Support Fixing Plate EREER 1
5 140019 Screw(M5-0.8 x 14) Exy 2
6 3502006 Folder Clamp ER TR 1
7 009932 Screw(11/64-40 x 4) J12=37) 2
8 005554 Screw(7/32-32 x 6.5) 1= 1
9 3502013 Eye Guard FAH—R 1

10 3500223 Front Cover Hinge A+ ANR—EvY 1
11 110016 Screw(M4-0.7 X 14) xRy 2
12 170001 Screw(M4-0.7 x 8) Ry 2
13 300100 Conical Spring Washer mIRxTv v 4
14 160001 Screw(M4-0.7 x 4) Exy 2
15 3502004 Front Cover (Lower) BIRAF H/8N—(T) 1
16 110045 Screw(M4-0.7 x 12) i3 1
17 000015 Nut Fvhk 1
18 330019 [330011] Seal Plug = 1
19 3201007 [0096277] Fabric Slide Plate B VIR 1
20 000426 Washer Tyy 1
21 110103 Screw{M5-0.8 x 8) IExRY 1
22 3502009 Cloth Plate(Front) VAR TL— (D 1
23 130007 [130002] Screw(M4-0.7 X 10)[M3-0.5 X 6] xRy 2
24 3502008 Supplementary Plate #BhiR 1
25 110050 Screw(M3-0.6 x 4.5) =87 2
26 3200033 Seal Plug e 1
27 3502011 Tape Guide FT—7THAIR 1
28 110048 Screw(M4-0.7 x 10) kY 2
29 000505 Spacer ANR—Y 2
30 3502005 Front Cover(Upper) BIBEF H/8—(k) 1
31 3502015 Dustproof Cover{Sponge) BEEH/IA—(RR D) 1
32 110094 Screw(M4-0.7 X 6) Exy 2
33 3500233 Thread Take-up Cover(Front) 71 73X—(gf) 1
34 007627 Screw(M4-0.7 X 8) xRy 2
35 110002 Screw(M3-0.5 X 5) xRy 1
36 190078 Screw(M4-0.7 X 5) KRBT RY 1
37 390173 Caution Label EEEINIL 1
38-1 0093241 Folder(for Type P) ER(P) 1
38-2 0093242 Folder(for Type Q) EHR(Q) 1
38-3 0093243 Folder(for Type R) ERR) 1

VG2700



VG2703(2)

20

164M

156M,

VG2703-148M,

140M (2 Needle)

VG2703-132M,

VG2700



VG2703 EXCLUSIVE PARTS(2)
e

yr7EFLgREBaEe) 20

Ref.No Parts No. Description m & Amt. Req
1-1 3207155 Presser Foot, C. Set(48) HI(E) 1
1-2 3207156 Presser Foot, C. Set(56) T (8) 1
1-3 3207157 Presser Foot, C. Set(64) I (4R) 1
2 001186 Screw(9/64-40 x 7.8) Ry 1
3 0091725 Presser Foot Spring BT RER 1
4 005133 Screw(1/8-44 X 4.5) Y 1
5 000220 Lock Nut OvoFwvhk 1
6 003300 Adjusting Screw(1/8-44 x 15) REIRY 1
7 0091696 Presser Foot Hinge Pin BIe>IEY 1
8 3207160 Tape Guide F=7HAR 1
9 001230 Screw(3/32-56 X 3.8) IExRY 1

10-1 3508051 Stitch Plate(48M) ik 1
10-2 3508052 Stitch Plate(56M) iR 1
10-3 3508053 Stitch Plate(64M) £k 1
11 3509001 Main Feed Dog #’ix 1
12 3509000 Differential Feed Dog Bixk " 1
13-1 3207150 Presser Foot, C. Set(32) BT (4R) 1
13-2 3207151 Presser Foot, C. Set(40) I (#) 1
14-1 3508049 Stitch Plate(32M) gk 1
14-2 3508050 Stitch Plate(40M) #HR 1

VG2700



21

VG2708-WF8

10

VG2700



VG2708-WF8 EXCLUSIVE PARTS
-]

Y7 EFTIER®

21

RefNo Parts No. Description m B Amt. Req
1 3500297 Presser Spring Regulator BBy 1
2 3200132 Presser Bar Spring{Outer) HITHE/INRX) 1
3 3101315 Presser Bar Stopper HIEX b/ 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) Ry 1
6 0093480 Presser Bar I 1
7 3107290 Walking Foot, C. Set D4 —F I 1
8 160001 Screw(M4-0.7 X 4) 1= 1
9 100052 Nut Fwv bk 1

10 3207148 Presser Foot Spring HWINE 1
11 100020 Nut Fwvhk 1
12 000665 Washer A 1
13 100057 Nut Fvhk 1
14 3207146 Adjusting Screw HERY 1
15 160025 Screw(M3-0.5 x 6) IERY 1
16 0060270 Yoke Pin WIg-s Yy 1
17 160001 Screw(M4-0.7 x 4) IERY 2
18 3107306 Presser Foot Hinge Pin Hreyyey 1
19 110084 Screw(M3-0.5 x 4.2) I8 1
20 0094507 Stitch Plate #Hik 1
21 3509031 Main Feed Dog ®’xY 1
22 3509030 Differential Feed Dog BIEY 1
23 3120076 Looper Thread Take-up IW—IRKFFH L 1

vG2700



22

VG2713-0000-T1N, T4N

EXTRA PARTS

VG2713-146L-T1N, 156L-T1N, 156M-TIN

VG2713-140S-T4N, 148M-T4N, 156M-T4AN, 164M-T4N

13-1

vG2700




VG2713-0000-TTN, T4AN EXCLUSIVE PARTS
L .

Y7ETIERBM

22

Ref.No Parts No. Description m % Amt. Req
1-1 3107311 Fabric Guide mAa R 1
1-2 3507091 Fabric Guide{Long)(Extra Parts) THA KRR (FBESRR) 1
2 110027 Screw(M25-045 x 35) Ry 2
3 3500631 Fabric Guide(Left) HwHA R(E) 1
4 3500632 Fabric Guide(Right) wHA REH) 1
5
6 3500634 Fabric Guide(Small)(Left) wHA RN (E) 1
7 3500635 Fabric Guide(Small)(Right) wHA RN R) 1
8 110038 Screw(M2.5-045 x 4.5) IExRY 2
9-1 3508020 Stitch Plate(48L) #HR 1
9-2 3508021 Stitch Plate(56L) #Hik 1
9-3 3508019 Stitch Plate(56M) ik 1

10 3509007 Differential Feed Dog Eiip=3) 1
11 3509012 Differential Feed Dog(Middie) ikl 1
12 110038 Screw(M2.5-045 X 4.5) =y 1
13-1 3508040 Stitch Plate{408)(2 Needle) #Hik 1
13-2 3508031 Stitch Plate{48M)(3 Needle) &k 1
13-3 3508032 Stitch Plate{56M)(3 Needie) #HiR 1
13-4 3508033 Stitch Plate(64M)(3 Needle) R 1
14 3509010 Differential Feed Dog(Middle) ikl 1

VG2700



23
VG2713-0000-TTA, T2A, T4A

EXTRA PARTS

VG2713-148L-T1A, 156L-T1A, 156M-T1A

VG2713-140S-T4A, 148M-T4A, 156M-T4A, 164M-T4A

VG2700



VG2713-0000-TTA, T2A, T4A EXCLUSIVE PARTS Y7 EF I EREIEHR

23

Ref.No Parts No. Description m % Amt. Req
1-1 3107311 Fabric Guide [HAR 1
1-2 3507091 Fabric Guide{Long)(Extra Parts) THA KR (FE2RH) 1
2 110027 Screw(M25-045 X 35) xRy 2
3 3500631 Fabric Guide(Left) wHA R(E) 1
4 3500632 Fabric Guide(Right) A1 RE) 1
5 .

6 3500634 Fabric Guide(Small)(Left) TWHA RN (E) 1
7 3500635 Fabric Guide(Small)(Right) HHA RUNE®R) 1
8 110038 Screw(M25-0.45 x 4.5) Exy 2
9-1 3508019 Stitch Plate(56M) ik 1
9-2 3508020 Stitch Plate(48L) &k 1
9-3 3508021 Stitch Plate(56L) EAK 1
10
11
12 110038 Screw(M2.5-045 x 4.5) IExy 1
13 3509017 Main Feed Dog #ixy 1
14 3509015 Differential Feed Dog BIXY 1
15 3509016 Differential Feed Dog(Middle) ikt 1
16 3508074 Stitch Plate(56L.) #HiR 1
17 3509019 Main Feed Dog #aEY 1

18-1 3508031 Stitch Plate(48M) #iR 1

18-2 3508032 Stitch Plate(56M) iR 1

18-3 3508033 Stitch Plate(64M) #HiR 1

18-4 3508040 Stitch Plate(408S)(2 Needle) R 1

19 3509018 Differential Feed Dog(Middle) k) 1

vG2700



24

VG2713-148M-K1N, 1566M-K1N, 156M-K4N

156M-K1N

VG2713-148L-K1N,

VG2713 (P)-156M-K4N

EXTRA PARTS

148M-K4N

VG2713-140S-K4N,

VG2700



VG2713-0000-KTN, K4AN EXCLUSIVE PARTS y7EFLERSER 24
L

RefNo Parts No. Description m % Amt. Req
1-1 3107311 Fabric Guide wAHAER 1
1-2 3507091 & Fabric Guide({Long)(Extra Parts) WmAHA R (R)(REERR) 1
2 110027 Screw(M25-045 x 3.5) kExy 1
3 3101320 Fabric Guide(Left) wHA R(E) 1
4 3101321 Fabric Guide(Rright) HHA1RE) 1
5 110027 [110038] Screw(M25-045 x 35)[M25-045 X 45] 1kx 2
6 3500637 Supplementary Block #wWEhOwv o 1
7-1 3508025 Stitch Plate(48M-K1N) #HiR 1
7-2 3508026 Stitch Plate(56M-K1N) Eage 1
8 3509007 Differential Feed Dog BxY 1
9 3509012 Differential Feed Dog(Middle) izl 1

10 110038 Screw(M25-0.45 x 45) Ry 1
11 3508087 & Stitch Plate(56M-K4N}) £k 1
12 3509010 Differential Feed Dog(Middle) gy ) 1
13-1 3508041 Stitch Plate(40S-K4N) ' iR 1

1

13-2 3508086 & Stitch Plate(48M-K4N) #HR

VG2700



VG2713-0000-000-WF2

25

VG2700



VG2713-0000-000-WF2 EXCLUSIVE PARTS
.

Y 7ETILERB®S

25

Ref.No Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIRERY 1
2 3200132 Presser Bar Spring(Outer) FITE/NR(X) 1
3 3101315 Presser Bar Stopper HIEZ MY/ 1
4 000538 Washer Ty 1
5 004440 Screw(11/64-40 x 8.3) Ry 1
6 0093480 Presser Bar HITE 1
7-1 3507072 Walking Foot, C. Set(48) JA—FVSRIE) 1
7-2 3507074 Walking Foot, C. Set(56) VA —F 2 THIFE) 1
7-3 3507070 Walking Foot, C. Set(40)(2 Needle) DA —FVTHIEE) 1
7-4 3507076 & Walking Foot, C. Set(64)(Extra Parts) 7+ —%> I ({H) 1
8 160001 Screw{M4-0.7 x 4) hxry 1
9 100052 Nut Fvhk 1

10 3207148 Presser Foot Spring TR 1
11 100020 Nut Fv bk 1
12 000665 Washer vy 1
13 100057 Nut +vk 1
14 3207146 Adjusting Screw REIRY 1
15 160025 Screw(M3-0.5 x 6) hxy 1
16 0060270 Yoke Pin WI3—o Y 1
17 160001 Screw(M4-0.7 X 4) Exy 2
18 3107303 Presser Foot Spring(Left) INBZ/RER(E) 1
19 3107304 Presser Foot Spring(Right) IBIT/R(E) 1
20 3107306 Presser Foot Hinge Pin HWIEYIYPY 1
21 110084 Screw(M3-0.5 X 4.2) xRy 1
22 3107311 Fabric Guide HHAR 1
23 110027 Screw(M2.5-045 x 3.5) kxy 1

VG2700



26
VG2740, 2740P(1)

VG2740: Including in accessory/ 7t 'JIZRHE| | VG2740: Fitted on machine/ S & oAkl zitsE
VG2740P: Fitted on machine/ S o ARAFIZEERE

VG2740P: Including in accessory/ 747 t41) IZ[GlR EXTRA PARTS

5 £e>—30

VG2740(P)-132S1, 132M, 14081(2 Needle) EXTRA PARTS

11 Stitch tongue of
12 ' P. F. for using
machine without
spreader thread.
LY LERE
OEIN

25-1
25-2

VG2740 (P)-132S81, 14081

VvG2700



VG2740, 2740P EXCLUSIVE PARTS(1)
L -

HTEFILERER() 20

RefNo Parts No. Description m % Amt. Req
1 3501302 [3501298] Fabric Guide(Left) wHA R(E) 1
2 3110073 Fabric Guide(Right) wmHA RE&) 1
3 2100265 Spacer AN—t 2
4 110010 [110043] Screw(M4-0.7 X 16)[M4-0.7 X 14] Ry 2
5 3100630 Folder(Left) EH(E) 1
6 0095367 Folder Chip EHRFv T 1
7 004182 Screw(3/32-56 x 2.5) Ry 1
8 3100631 Folder(Right) EHR(B) 1
9 0094615 & Fabric Edge Guide(Left)(Extra Parts) (&) (TR H) 1

10 001228 & Screw(3/32-56 X 3.2)(Extra Parts) IRV EHESRR) 1
11 3507060 Presser Foot, C. Set(1)(32, 40) WMIT(HET) 1
12 3507058 Presser Foot, C. Set T (f8) ]
13 110004 Screw(M3.5-0.6 x 8) R 1
14 3107303 Presser Foot Spring(Left) NI INER(E) 1
15 130016 Screw(M2.5-045 X 6) xRy 2
16 3107306 Presser Foot Hinge Pin HIeyItry 1
17 110084 Screw(M3-0.5 x 4.2) xRy 1
18 004154 Screw(3/32-56 x 2.2) WExY 1
19 000327 Lock Nut OvoFwhk 1
20 260006 Adjusting Screw(1/8-44 x 95) HEIRY 1
21 3507061 Presser Foot Stitch Tongue(32, 40) BIm 1
22 3509007 Differential Feed Dog Elp=Y) 1
23 3509025 Differential Feed Dog(Middle) Fuxl) 1
24 110038 Screw(M2.5-045 X 4.5) xRy 1
25-1 3507083 Presser Foot Stitch Tongue(32) ]I 1
25-2 3507084 Presser Foot Stitch Tongue(40) M 1
26-1 3508080 Stitch Plate(3251)(2 Needle) #HiR 1
26-2 3508081 Stitch Plate(40S1)(2 Needle) #Hik 1
27 3508125 ¢ Stitch Plate(32M)(2 Needle) gk 1
28 3508126 & Stitch Plate(40M)(2 Needle)(Extra Parts) ##R (4E285) 1
29 3508136 ¢ Stitch Plate(32M)(2 Needle)(Extra Parts) &k (£ 585) 1
30 3500255 & Supplementary Block 1 A R 1

VG2700



27
VG2740, 2740P(2)

VG2740 (P)-148S1, 148M, 156S1, 156M, 164S1, 164M EXTRA PARTS

1 Stitch tongue of
> P. F. for using
machine without
spreader thread.
EERY LG LERAE
F::: g |\

15

S

16

VG2740 (P)-148S1, 156S1,| | VG2740 (P)-148M, 156M,
16431 164M

VG2700



VG2740, 2740P EXCLUSIVE PARTS(2) H7EFIERBM?2) 27
R e

Ref.No Parts No. Description m % Amt. Req
1 3507064 Presser Foot, C. Set(1)(48, 56, 64) HI(FET) 1
2 3507058 Presser Foot, C. Set T (FE) 1
3 110004 Screw(M3.5-0.6 X 8) Exry 1
4 3107303 Presser Foot Spring(Left) INBIT/RR(E) 1
5 130016 Screw(M2.5-045 X 6) Ry 2
6 3107306 Presser Foot Hinge Pin HIieyyEey 1
7 110084 Screw(M3-0.5 X 4.2) xy 1
8 004154 Screw(3/32-56 X 2.2) xRy 1
9 000327 Lock Nut Ovoy+ybk 1

10 260006 Adjusting Screw(1/8-44 x 9.5) BEIRY 1
11 3507065 Presser Foot Stitch Tongue(48, 56, 64) # I/ 1
12 3509007 Differential Feed Dog AEY 1
13 3509026 Differential Feed Dog(Middie) il 1
14 110038 Screw(M25-045 X 45) =37 1
15 3507085 Presser Foot Stitch Tongue(48) I 1
16 3507087 Presser Foot Stitch Tongue(56, 64) I 1
17-1 3508082 Stitch Plate(48S1) ik 1
17-2 3508083 Stitch Plate(56ST1) #HR 1
17-3 3508084 Stitch Plate(64S1) #Hik 1
18-1 3508127 & Stitch Plate(48M) gk 1
18-2 3508128 & Stitch Plate(56M) &k 1

1

18-3 3508129 & Stitch Plate(64M) #HR

VG2700



28

VG2740-156ST1-WFT

21-2

EXTRA PARTS

VG2700



€ VG2740-156S1-WF1 EXCLUSIVE PARTS

Y I7ETILERESR

28
L _______________________________

Ref.No Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator HIRsxy 1
2 3200132 Presser Bar Spring(Outer) HITEE/INR(K) 1
3 3101315 Presser Bar Stopper HIEZ b~/ 1
4 000538 Washer A 1
5 004440 Screw(11/64-40 x 8.3) Ry 1
6 0093480 Presser Bar T 1
7 3107270 Walking Foot, C. Set(56) T A—F 2 THIH) 1
8 160001 Screw(M4-0.7 x 4) Exy 1
9 100052 Nut Fvhk 1

10 3207145 Presser Foot Spring TR 1
11 100020 Nut Fvk 1
12 000665 Washer Ty 1
13 100057 Nut Fv bk 1
14 3207146 Adjusting Screw FEIRY 1
15 160025 Screw(M3-0.5 X 6) Ry 1
16 0060270 Yoke Pin WX3—o Ly 1
17 160001 Screw(M4-0.7 x 4) Exry 2
18 3107303 Presser Foot Spring(Left) NI/ () 1
19 3107306 Presser Foot Hinge Pin HTEYYEY 1
20 110084 Screw(M3-0.5 X 4.2) Exy 1
21-1 3107272 Fabric Presser(width 6.2mm) T 1
21-2 3107273 Fabric Presser(width 3.1mm)(Accesary) T# T (B S) 1
22 001228 Screw(3/32-56 x 3.2) Ry 2
23 3110201 Spacer(Extra Parts) ANR— (FEERR) 1
24-1 3107274 FabricPresser(width 12.6mm)(ExtraParts) 74 T (&5E2R3) 1
24-2 3107285 FabricPreaaer (Width37.2mm)(ExtraParts) 759 T (i E85%) 1

VG2700



29
VG2740(P)-140M-SM, 148M-SM

\@g%; @\\\\ -
3 e N
* 5’6}@ ‘%7 R/

VG2740 (P)-140M-SM

VG2700



€ VG2740(P)-140M-SM, 148M-SM EXCLUSIVE PARTS

YI7ETILEREBR

29

RefNo Parts No. Description m & Amt. Req
1 3103000 Needle Thread Retainer Support,C.Set  /INEF& (5H) 1
2 3100087 Needle Thread Retainer Support INRBFE 1
3 110013 Screw(M4-0.7 x 8) xRy 1
4 0038175 Thread Retainer Disc Support INRFIR 1
5 0032425 Needle Thread Retainer Dice NERFM 1
6 0032426 Needle Thread Retainer Spring INRFIRER 1
7 001093 Screw(1/8-44 x 2.2) Ry 1
8 3501302 Fabric Edge Guide(Left) EHR(E) 1
9

10 0093415 Presser Foot, C. Set(40) T (fR) 1
11 001186 Screw(9/64-40 x 7.8) Ry 1
12 3107304 Presser Foot Spring BT INR 1
13 0065366 Locking Pin EYIEAEY 1
14 0063282 Presser Foot Hinge Pin HIb Iy 1
15 005122 Screw(3/32-56 x 5.5) Ry 1
16 0093352 Needle Clamp(40) g1k X 1
17 0093410 Stitch Plate(40M) iR 1
18 3109042 Main Feed Dog(40) ®mxy 1
19 3139006 Differential Feed Dog(40) kY 1
20 0093421 Presser Foot, C. Set(48) I8 1
21 0093417 Stitch Plate(48M) g 1
22 3109044 Main Feed Dog(48) #xY 1
23 3139007 BiE Y 1

Differential Feed Dog(48)

VG2700



30
VG2760

vG2700



VG2760 EXCLUSIVE PARTS
.

Y 7ETILERE M

30

RefNo Parts No. Description m B Amt. Req
1-1 3209121 Needle Clamp(56) g1k X 1
1-2 3209122 Needle Clamp(64) g1k X 1
2 160033 Screw(M2.5-045 x 3) Exy 4
3 Needle(MY1014H) & 4
4-1 3207039 Presser Foot, C. Set(56) T (#8) 1
4-2 3207040 Presser Foot, C. Set(64) T (18) 1
5 001186 Screw(9/64-40 x 7.8) Exy 1
6 3107303 Presser Foot Spring(Left) JINB /R (E) 1
7 0063284 Presser Foot Guide Pin INETHAREY 1
8 0063282 Presser Foot Hinge Pin HIEYIEY 1
9 005122 Screw(3/32-56 x 5.5) xRy 1

10 3107304 Presser Foot Spring(Right) INBITRR(B) 1
11-1 3207044 Presser Foot Tongue(56) T 1
11-2 3207045 Presser Foot Tongue(64) I 1
12 004182 Screw(3/32-56 x 2.5) xR 1
13 3207046 Fabric Guide wHAR 1
14 110027 Screw(M2.5-045 x 3.5) xRy 1
15-1 3508077 Stitch Plate(56S3) iR 1
15-2 3508078 Stitch Plate(64S3) #HiR 1
16 3509023 Main Feed Dog &ix! 1
17 3509022 Differential Feed Dog E1E=3) 1
18 3109306 Looper —R 1
19 0024084 Thread Tension Spring Cap REAF/NRFv v 7(L) 1
20 0024083 Tension Spring Bushing REEFFy MEVIEA 1
21 0030255 Tension Spring(Needle) RBF/NRETR) 1
22 0090071 Thread Tension Spring Retainer RFFNRF v v 7(T) 1
23 000177 Felt )bk 1
24 0031111 Tension Disc RBFIL 2
25 290029 Tension Post RIEFE 1
26 0090812 Tension Post Ferrule REFEREL 1
27 3100417 Tension Disc Separator FIE AR 1
28 0090856 Tension Disc Eyelet HIATFMHRE 1
29 0090807 Thread Lead-in Guide RIATFERE 1
30 3100416 Tension Post Support RAFE 1
31 3500282 Needle Thread Eyelet HHRE 1
32 110054 Screw(M3-0.5 X 3.5) xy 1
33 3100418 Thread Pull-off Eyelet HIEARE 1
34 110012 Screw(M4-0.7 x 5) xy 2
35 3500514 Thread Pull-off Hook Unit HRIEXA T v (1) 1
36 003657 [160001] Screw(M4-0.7 x 3)[M4-0.7 X 4] xRy 1

VG2700



31

EC DEVICE(1)

VG2700



€ EC DEVICE(1)

ECEE(1)

31

RefNo Parts No. Description m A Amt. Req
1 3509969 EC Device, Complete Set EC&EE(E) 1
2 3501181 Cutting Device, C. Set By FEB(H) 1
3 3501182 Cutting Device Basement Ny IEREBE 1
4 120010 Screw(M6-1 x 10) Exry 2
5 300047 Washer Ty 2
6 3101438 Cutting Device Basement Holder N1y Y EESIMAR 1
7 0011789 Solenoid vy /AR 1
8 000528 Washer Tyy 2
9 000011 Nut +vk 4

10 0092288 Cutting Knife Connecting Lever Ny 5B 1
11 005115 Screw(1/4-28 x 19) xRy 1
12 0092286 Sliding Block AE 1
13 0092287 Sliding Block Pin AEE 1
14 003638 Screw(11/64-40 x 4) Ry 3
15 3101443 Upper Cutting Knife Holder Hy & (EyRILS 1
16 003670 Screw(7/32-32 X 6.3) xy 2
17 3201105 Upper Cutting Knife Ay & (L) 1
18 000538 Washer AR 2
19 002308 Screw(11/64-40 x 104) Exy 2
20 290035 Adjusting Screw(11/64-40 x 11.5) HEiRY 1
21 0092283 Upper Cutting Knife Holder Shaft Ay (E)RILTE# 1
22 3101442 Cutting Knife Cover & HIR— 1
23 004406 Screw(11/64-40 x 8) IExY 2
24 3501183 Lower Cutting Knife HAYEZ(F) 1
25 005550 Screw(11/64-40 x 135) xRy 2
26

27 0092294 Collar(10 x 18 x 7.5mm) HhS— 1
28 0092292 Press Spring Ay (EREIIR 1
29 000498 Washer vy 1
30 0092291 Return Spring hyF(EVRVIRZR 1
31 005512 Screw(11/64-40 x 3) Ji=37% 1
32 0092293 Return Spring Latch AE S5 1
33 003635 Screw(1/4-40 x 6) Ry 1
34 000621 Washer Ty 1
35 170031 Screw(M5-0.8 X 12.4(8.4)) Ry 1
36 0060248 Cord Clamp(3N- ¢ 5.3) A—-ROZV7 1
37 110012 Screw(M4-0.7 x 5) kXY 1
38 2114124 Clamp Lever V5T LIN— 1
39 340014 Roll Pin Oo—-JLE> 1
40 3101439 Clamp Lever Fixing Plate ST LIR—BEER 1

Ref. No. 41 to 52

See the following page.

VG2700



31

EC DEVICE(1)

VG2700



€ EC DEVICE(1)

EC &iE(1)

31

L

RefNo Parts No. Description m % Amt. Req
41 000009 Nut Fvhk 1
42 3501185 Cloth Plate(Large) PO —KMXK) 1
43 120009 Screw(M4-0.7 X 12} IERY 1
44 110031 Screw(M4-0.7 X 12) IExy 1
45 3101444 Stopper AhwR 1
46 000538 Washer A A 1
47 007610 Screw(M4-0.7 x 10) Exy 1
48 3502022 Cloth Plate(Small) JORTL—MN 1
49 190082 Screw(M5-0.8 X 46.3) xRy 1
50 3501187 Cloth Plate(Small) Spring JOX7TL—kuN/xR 1
51 000426 Washer Tvy 1
52 0077179 Retaining Ring AbhyFUvs 1

VG2700



32
EC DEVICE(2)

VG2700



€ EC DEVICE(2)

EC &E(2)

32

Ref.No Parts No. Description m & Amt. Req

1 3502023 Cloth Plate(Small) Support JOXT7L—=huyXT 1

2 110001 Screw(M4-0.7 X 5.4) ERY 1

3 3502021 Stitch Plate Holder iRE 1

4 0011957 Control Box, Complete Set FIEEEE (40) 1

5 0011952 Control Board HIHEAR 1
6-1 0010938 Fuse(100V) Ea—X 1
6-2 1070020 Fuse(200V) Ea—X 1

7 0011709 Control Box Stay IRy 7 X257« 2

8 006905 Wood Screw(¢ 5.1 X 20) RRY 4

9 0010565 Knee Switch, Complete Set BER A F(#H) 1
10 0010564 Knee Switch B2y F 1
11 300031 Washer AR 4
12 300033 Spring Washer ATV T Ty v 2
13 100038 Wing Nut FavFvhk 2
14 0092232 Knee Switch Holder B2 A v FERfTR 1
15 006910 Wood Screw(¢ 6.8 X 26) ARy 2
-16 0011303 Earthed Line 7 — AR 1
17 3101447 Fabric Guide TF—7EAR 1
18 3508208 Stitch Plate(56M) #Hik 1

VG2700



33

ELT DEVICE

VG2700



EL1 DEVICE EL1 %8 33
_

RefNo Parts No. Description m A Amt. Req
1 3500670 EL1 Device, C. Set ELTERE ) 1
2 3500671 Supplementary Cover #HBYH X — 1
3 3500675 Lamp Cover(Green){Standard) 72 T HIN— (R (E%) 1
4 3500676 Lamp Cover S THhIR— 1
5 3500672 Light Emitter Holder b2 =) 1
6 110106 Screw(M4-0.7 x 8) JI =87 2
7 1200309 Light Emitter BXeEs 1
8 004236 Screw(3/32-56 x 4.2) XY 1

VG2700



34

EXTRA PARTS

VG2700



EXTRA PARTS ) 34

Ref.No Parts No. Description m % Amt. Req
1 3500603 Self-cleaning Pipe CNTOV—Z2 R4 T 1
2 3500605 Pipe Holder IRA TR 2
3 3100033 Supplementary Front Cover B — 1
4 110105 Screw(M5-08 x 12) Ry 2
5 000426 Washer Ty 2
6 0093690 Timing Gauge YAEIVTr—Y 1
7 0095220 L.ooper Timing Gauge W—NREALZT5 - 1
8 3500493 Timing Gauge ATy 1
9 3100256 HR Device, Complete Set HRZEE (18) 1

10 3100254 HR Container HR%Z > 1
11 1090190 Pipe Joint A THREF 1
12 3100253 Qil Tube =y A ) 1
13 310007 Felt(25 x 25 x 100mm) Zz)Lbk 1
14 3100250 HR Cup HRAY 7 1
15 310006 HR Felt HRZ )k 1
16 000637 Seal Plug B 1
17 110013 Screw(M4-0.7 X 8) 128 2
18 3109210 & Needle Guard(Rear)(an angle of 23° ) #%4 (1) (&&E23° ) 1
19 3507095 & Presser Foot, C. Set(56, 64) HIFH) 1
20 110004 & Screw(M3.5-0.6 x 8) xRy 1
21 3507097 & Presser Foot Hinge Pin HIbeyIry 1
22 110084 ¢ Screw(M3-0.5 x 4.2) Ry 1
23 000327 & Lock Nut OQvo+ryhk 1
24 260006 & Adjusting Screw(1/8-44 X 9.5) HRERY 1
25 3507087 & Presser Foot Stitch Tongue(56, 64) HIM 1
26 004154 & - Screw(3/32-56 x 2.2) xRy 1

1

27 3109301 & Looper(hard plating) IL—IRFEE X v &)

VG2700



35

VG2700



THREAD STAND

<t

2

L
[ ]

w
o1

A

RefNo Parts No. Description m 4 Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RII&(HE) (6FKFE) 1
2 9620631 Column Cap AZLFv v/ 1
3 9620670 Column Cap(Upper) S L/IRA7(E) 1
4 9620689 Thread Guide Holder(Large) HA RFRILFEKR) 1
5 911002 Screw(M4-0.7 x 20) =3 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector A5 LIST THF 1
9 911006 Screw(M5-0.8 x 13) IRy 2

10 910000 Nut Fvk 8
11 9620675 Column Pipe(lLower) S LIA T (F) 1
12 930052 Washer AR 1
13 930053 Spring Washer ATV T T ov 1
14 910003 Nut Fw bk 1
15

16 9620703 Thread Hanger(3 Spools Type) AL w RNV H3ERA) 4
17 9620700 Thread Eyelet 7ALY K~ 6
18 9620688 Thread Hanger Holder AL w RNV HAEF 4
19 911060 Screw(M6-1 X 15) IExy 4
20 9620691 Thread Guide Arm A1 RT7—14 1
21 9620690 Thread Guide Holder(Small) HA RARILT (N 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6F%MA) 1
23 9620678 Spool Cushion A= owvsyv 6
24 9620679 Spool Pin 27— 6
25 9620680 Spool Mat A=y b 6
26 9620681 Spool Seat Disc Z4 M 6
27 930055 Spring Washer ATV TTv oy 6

vG2700



VvG2700



ACCESSORIES(1)

77 VERKRA)

36

9-3 9720161

Instructions Book(with UT-A, UT Device)

9-4 9720163

RIRWREAE (UT-A, UTEE)

RefNo Parts No. Description m B Amt. Req
1 3500700 Belt Cover NIV AINR— 1
2 110028 Screw(M6-1 x 46) xRy 2
3 9620003 Bag En 1
4 _— Needle(System : UY X 128GAS) &t 5
5 0099094 Screwdriver(2.5 X 75mm) (N AN 1
6 0099091 Screwdriver(s.5 x 200mm) | 2 AN 1
7 0099051 Thread Tweezers vty bk 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALYF 1
S-1 9720160 Instructions Book 1
9-2 9720162 Bk WERERE 1

1
1
1

10 9710056 Parts Book R=YTwy

11 9620008 SF Qil 28(1 -) b 1
12 9620750 Knitted Tape Stand, C. Set(VG2703) XYUVRXF—FXHVR 1
13 9620751 Tape Pin T—7XE 1
14 9620752 Tape Disc T—72TIR 1
15 000433 Washer AR 1
16 9620753 Tape Disc Block T—7EriRJOvy 1
17 911062 Screw(M4-0.7 X 15) ERY 4
18 910001 Nut Fv bk 4
19 9620756 Tape Stand Bar T—TRY VR 1
20 001448 Screw(15/64-28 x 5.5) Exy 1
21 9620757 Tape Stand T—TREVR 1
22 005148 Wood Screw(¢ 4.5 x 25) KRy 3
23 9620754 Tape Guide Bar T—7H1rE 1
24 9620755 Tape Guide F=7HAR 2

VG2700



37

Table top installation EEH3
(with UT-A, UT Device)

Semi-submerged installation itz
(without UT-A, UT Device)

VG2700



ACCESSORIES(2)

79 VURERKRE2)

37

RefNo Parts No. Description m % Amt. Req
1 0063009 Oil Reservoir Rubber Cushion JLEE 4
2 180008 Setting Screw(M6-1 X 63) R xy 4
3 000528 Washer Ty 8
4 000667 Spring Washer ATV TIwe 4
5 000011 Nut vk 4
6 3500701 Belt Cover{Lower) NIL M ANR—(T) 1
7 006905 Wood Screw(¢ 5.1 X 20) xRy 3
8 0037988 Screwdriver(Short) Bl N PA 1
9 9620202 Hexagonal Wrench({2.0mm) 6ALYTF 1

10

11

12 0037912 Chain | 1
13 9611074 Presser Foot Pedal BIBITRYN 1
14 000070 Hanging Nut mUrvyh 4
15 009858 Hanging Bolt(M8-1.25 X 75) BUMRIL K 4
16 000162 Washer Ty 8
17 0020064 Supporting Board Rubber Cushion ZUIRITLE 4
18 0063010 SupportingBoardRubberCushion(Lower) =5 iR T LEE(T) 4
19 000016 Nut Fvk 8
20 3100008 Supporting Board HETIR 2
21 0063009 Oil Reservoir Rubber Cushion LR 4
22 180009 Setting Screw(M6-1 x 16) R xy 4

VG2700



38

WARNING LABEL £ SN

LABEL Parts No. Description
SR 2% L
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
- -}
A E
B < BBRTIFHiET Do
ZEREREEDIIT o e
- 390143 FEESANL
BAERETHT L, RIFERS
BRE>THS, #
B RE 0 $ D3,
R CHRBEITD L,
BEFBE| CON-ERTH LR
ERA v F &1,
ADANGER| 5 T hoBiitac s
e D “Co DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power i T Ly a8
supply and wait REERINL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ARIN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEEARFERRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
LUER THERSAIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID
=EREE EEEESAL




LIST of MAIN SPARE PARTS
(EE&BmY A )



39
VG2700 ciass LIST of MAIN

SPARE PARTS(EXZE# &Y R ~)(1)

Main Parts
K
Needle Presser Presser Foot |Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue
Models 11k A # T (#) ja‘ﬁilm AR BIEY
VG2700-132M * 0093351 3507000 —— 3508000 3509004
13251 * " " — 3508060 "
132S2 * " o ——— 3508065 "
140M * 0093352 3507002 ——— 3508001 "
1408 * " " ——— 3508011 U
14081 * " no | ——— 3508061 n
140S2 * n n e e— 3508066 "
148M 0093356 3507050 —— 3508002 "
148L " " —— 3508007 "
148S " no | ————— 3508012 "
148S1 " " _— 3508062 "
14852 " " —— 3508067 "
156M 0093357 3507052 e —— 3508003 U
156M-31 n n_ | ———— 3108134 3109000
156L " no ) ————— 3508008 3509004
156S1 " " — 3508063 "
156S2 " n e —— 3508068 "
164M 0093358 3507054 | ———F—— 3508004 "
164S1 " n_ | ———— 3508064 "
164S2 " " — 3508069 "
VG2700P-156M 0093357 3507052 e — 3508003 3509004
VG2700PR-132M * 0093351 3507000 e — 3508000 U

Note : The models with * have 2 needls.

(1) * DWW T V3R IZ2AEH TF,




e

Main Looper
Feed Dog
3t JL—/3
3509005 3109300

I 1

14 14

1/ "

14 n

14 "

n "

" 3109302

" n

H 14

14 /4

14 "

" 3109300
3106000 "
3509005 U

1/ /4

n n

" 1

" 7

" "
3509005 3109300

n n

39



VG2700 class LIST of MAIN SPARE PARTS(ZEZS U Z 1)(2)

Main Parts
2
Needle Presser Presser Foot |Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue
Models gt .1k A I g#FIJT( g HIx '
VG2700-140M-WF1* 0093352 3107275 _— 3508001 3509004
140S-WF 1% n " —— 3508011 U
140S1-WF1 * " " e omm—— 3508061 "
140S2-WF1 * " n_ | ————— 3508066 "
148M-WF1 0093356 3107277 —_—— 3508002 "
148L-WF1 " " ———— 3508007 "
148S-WF1 U " e — 3508012 "
148S1-WF1 " " — 3508062 "
148S2-WF1 " " ——— 3508067 n
156M-WF1 0093357 3107270 —_— 3508003 "
156L-WF1 " " e—— 3508008 n
156S1-WF1 " " — 3508063 "
156S2-WF1 " " e —— 3508068 n
164M-WF1 0093358 3107280 | ————— 3508004 "
164S1-WF1 " " —_— 3508064 "
164S2-WF1 " n_ | ———— 3508069 "
VG2703-132M * 0093351 3207150 e — 3508049 3509000
140M * 0093352 3207151 e —— 3508050 "
148M 0093356 3207155 — 3508051 "
156M 0093357 3207156 | —————— 3508052 "
164M 0093358 3207157 _ 3508053 "
VG2708-WF8 0093357 3107290 e — 0094507 3509030

Note : The models with * have 2 needls.

(GE) * DT W S HERIZ2AETY,




*,
Ve,
D
NG

N

e
v
3

o

Main Looper
Feed Dog
1% =
3509005 3109300

" "

n 14

" I/}

" 3109302

/4 n

" n"

1/ 1/

1} "

" /4

1/} "

" 3109300

14 /4

" "

V4 n"

" "
3509001 3109300
1/ 1

" 3209302

" 3109300

1/ 1/
3509031 3109300

40



VG2700 ciass LIST of MAIN SPARE PARTS(ZEE Y Z 1)(3)

Main Parts
2
Needle Presser Presser Foot |Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue
Models #t.E X IR E?EFIIR AR XY
VG2740-132S1 * 0093351 3507060 3507061 3508080 3509007
132M * u " " " "
140S1 * 0093352 " " 3508081 "
14881 0093356 3507064 3507065 3508082 "
148M-SM " 0093421 | ———mMM —— 0093417 3139007
15681 0093357 3507064 3507065 3508083 3509007
156S1-WF1 " 3107270 | ————— " "
16451 0093358 3507064 3507065 3508084 "
VG2740P(PR)-132S1 * 0093351 3507060 3507061 3508080 3509007
140S1 * 0093352 " U 3508081 "
140M-SM " 0093415 | ————— 0093410 3139006
148S1 0093356 3507064 3507065 3508082 3509007
148M " " U 3508127 "
148M-SM " 0093421 — 0093417 3139007
156S1 0093357 3507064 3507065 3508083 3509007
156M " " " 3508128 U
1645S1 0093358 " " 3508084 "
164M " " " 3508129 "
VG2760-156S3 3209121 3207039 3207044 3508077 3509022
164S3 3209122 3207040 3207045 3508078 "
VG2760PR-156S3 3209121 3207039 3207044 3508077 3509022

Note : The models with * have 2 needls.

() * DT B EEREIZ 28T,




¥

P

Differential Main Looper
Feed Dog Feed Dog
(Middle)
e &=l JL—/
3509025 3509005 3109300
1/ 1 1/
n Vi n
3509026 " 3109302
3109044 3109300
3509026 3509005 "
n " 1
1 14 "
3509025 3509005 3109300
1/ 14 I
3109042 "
3509026 3509005 3109302
1/ 1 "
3109044 "
3509026 3509005 3109300
/4 n 1
n " "
" n 1
3509023 3109306
I n
3509023 3109306

4]



VG2700 ciass LIST of MAIN SPARE PARTS(XEH& Y 2 k) (4)

Main Parts
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models #tiE A HIED 511k A il
VG2713-148L-T1N 0093356 3507050 3508020 3509007 3509012
156M-TIN 0093357 3507052 3508019 " "
156L-T1IN " " 3508021 " "
148L-T1N-WF2 0093356 3507072 3508020 n U
156M-T1N-WF2 0093357 3507074 3508019 " "
156L-T1N-WF2 " " 3508021 " U
140S-T4N * 0093352 3507002 3508040 n 3509010
148M-T4N 0093356 3507050 3508031 " "
156M-T4N 0093357 3507052 3508032 " "
164M-T4N 0093358 3507054 3508033 " "
140S-T4AN-WF2 * 0093352 3507070 3508040 " "
148M-T4N-WF2 0093356 3507072 3508031 " "
156M-T4N-WF2 0093357 3507074 3508032 " "
148L-T1A 0093356 3507050 3508020 3509015 3509016
156M-T1A 0093357 3507052 3508019 " "
156L-T1A " " 3508021 " "
148L-T1A-WF2 0093356 3507072 3508020 " "
156M-T1A-WF2 0093357 3507074 3508019 " U
156L-T1A-WF2 " " 3508021 n "
156L-T2A " 3507052 3508074 " "
156L-T2A-WF2 " 3507074 " " U

Note : The models with * have 2 needls.

() * DG T EEEBIZ2AE T,




o
>
By
>

X

L6 o
te,
RN
Yo Lt
"'«:‘2‘1 N'g‘.‘,
L P
o
B 5ND

>

A

P
Main Fabric Fabric Supplementary jLooper
Feed Dog Guide Guide Block
(Left) (Right)

%) HAARE) HMRE&) | WBiyavsy JL—iN
3509005 3500631 3500632 3109302
" " n 3109300

1 " " "
" " " 3109302
" " " 3109300

H n I 14

n n 1 14
7 17 n 3109302
" " " 3109300

I n " 1/

1/ 1/ 14 /4
" " " 3109302
" " n 3109300
3509017 " " 3109302
" " " 3109300

" " 1 "
" " " 3109302
" n " 3109300

I 1/ 14 1

3509019 U " "

n

n

14

n

42



VG2700 ciass LIST of MAIN SPARE PARTS(EEHE Y 2 k) (5)

Main Parts
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models g1k A #HI(E) #tiR A Xl
VG2713-140S-T4A * 0093352 3507002 3508040 3509015 3509018
148M-T4A 0093356 3507050 3508031 " "
156M-T4A 0093357 3507052 3508032 " U
164M-T4A 0093358 3507054 3508033 " "
140S-T4A-WF2 * 0093352 3507070 3508040 " "
148M-T4A-WF2 0093356 3507072 3508031 " "
156M-T4A-WF2 0093357 3507074 3508032 U "
148M-K1N 0093356 3507050 3508025 3509007 3508012
156M-K1N 0093357 3507052 3508026 " "
148M-K1N-WF2 0093356 3507072 3508025 " "
156M-K1N-WF2 0093357 3507074 3508026 " "
140S-K4N * 0093352 3507002 3508041 " 3509010
140S-K4N-WF2 * " 3507070 " " "
156M-K4N 0093357 3507052 3508087 " "
156M-K4N-WF2 " 3507074 " " "
VG2713P-156M-K4N 0093357 3507052 3508087 3509007 3509010

Note : The models with * have 2 needls.

() *» DT 28I 2K T3,




= N
24P A
Main Fabric Fabric Supplementary |Looper
Feed Dog Guide Guide Block
(Left) (Right)
Bxxl MAHARE) HAEEH) | mEh7oyy JL—iN
3508017 3500631 3500632 3109300
] " 1 3109302
" " ” 3109300
17 " 17 n
" n 17 "
" " " 3109302
" " " 3109300
3508005 3101320 3101321 3500637 3109302
" " " 1 3109300
" " " " 3109302
1/ " 1/ " 3109300
" " n n n”
" n n " "
” " " " "
17 " " 17 ”
3509005 3101320 3101321 3500637 3109300

43



44

INDEX

VG2700 Page = 1
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

000009 31 41 000538 18 4 001228 28 22
000010 11 35 000538 21 4 001230 20 9
000011 31 9 000538 25 4 001448 36 20
000011 37 5 000538 28 4 001818 3 35
000014 4 52 000538 31 18 001900 7 8
000015 2 29 000538 31 46
000015 19 17 000555 6 42 002308 31 19
000016 37 19 000560 13 40 .
000022 4 47 000600 6 49 003300 20 6
000070 37 14 000600 11 47 003635 31 33
000162 37 16 000600 12 68 003638 31 14
000177 3 6 000613 14 17 003657 30 36
000177 30 23 000613 16 29 003670 31 16
000195 4 16 000621 31 34
000199 12 44 000623 10 47 004154 26 18
000206 8 48 000637 10 40 004154 27 8
000220 20 5 000637 34 16 004154 34 26
000234 13 7 000663 4 46 004182 17 20
000306 14 18 000665 2 34 004182 26 7
000309 7 20 000665 18 12 004182 30 12
000327 8 26 000665 21 12 004236 33 8
000327 17 11 000665 25 12 004406 31 23
000327 26 19 000665 28 12 004440 18 5
000327 27 9 000667 6 46 004440 21 5
000327 34 23 000667 37 4 004440 25 5
000334 16 4 000669 3 46 004440 28 5
000340 16 17 000669 11 46 004441 8 7
000360 3 38 000669 12 67
000397 12 29 000690 8 b7 005049 11 48
000425 13 6 000690 1T 33 005049 12 69
000426 19 20 000690 16 28 005075 1 27
000426 31 51 000726 1 34 005115 31 11
000426 34 5 000740 10 46 005122 29 15
000433 36 15 000750 12 39 005122 30 9
000445 8 2 000779 14 3 005133 20 4
000487 8 40 000779 15 43 005148 36 22
000487 15 35 000779 16 22 005512 31 31
000487 16 31 000989 6 2 - 005550 31 25
000498 31 29 005554 19 8
000505 19 29 001093 29 7 005650 8 36
000528 9 8 001107 5 18 005650 16 14
000528 31 8 001123 11 43
000528 37 3 001170 8 60 006038 16 12
000538 2 32 001186 20 2 006075 16 6
000538 3 30 001186 29 11 006202 2 19
000538 4 42 001186 30 5 006202 3 41
000538 15 48 001228 18 22 006212 6 35

000538 16 3 001228 26 10 006212 12 14



VG2700

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight{g)

INDEX

Parts No.

Page =2

Page No. Ref.No. Weight(g)

006233
006411
006905
006905
006910

007610
007621
007627
007627
007627

009142
009526
009604
009604
009730
009749
009749
009753
009858
009931
009932

0010017
0010017
0010564
0010565
0010938

0011303
0011709
0011789
0011952
0011957

0013208

0020052
0020064
0020119
0020137
0020271
0020350
0020350
0020551
0020759

1
16
32
37
32

31
15

10
13
32
32
32

32
32
31
32
32

12

37

11
12
12

17
16
8
7
15

47
32
41
31
34

10
23
14

9
53
25
65
21
15
18

7

10
18

17
16
26
15
45
66
54

0024083
0024083
0024084

. 0024084

0030255
0030255

0031111
0031111
0031831

0032425
0032426
0032426
0032518
0032646
0032867
0032921
0032952

0034117
0034293
0034979

0035813

0036175

0037108
0037164
0037912
0037988

0060056
0060056
0060142
0060248
0060270
0060270
0060270
0060270

0063009
0063009
0063010
0063051
0063053

3 2
30 20
3 1
30 19

3 3
30 21

3 7
30 24
13 8

29 b5
3 52
29 6
13 3
9 13
12 32
14 22
3 4

16 27
11 44
16 5

3 37

29 4

3 36
1 15
37 12
37 8

15 12
15 37
8 8
31 36
18 16
21 16
25 16
28 16

37 1
37 21
37 18

0063055
0063056
0063057
0063282
0063282
0063284
0063460
0063515

0065275
0065366
0065372
0065374
0065375
0065376
0065381
0065389
0065395
0065398
0065401
0065402
0065404
0065405
0065407
0065414
0065421
0065436
0065437

0067111
0067126

0068011
0068079

' 0068181

0068202

0077179
0077270

0090071
0090071
0090620
0090807
0090807
0090812
0090812
0090856

4
9
9

29

30

30

15
8

2
29

8
16
16
16
16
10
14
14
14
16
16
16
16
15
15
15
15

16

16

12

11

30
15

30

30

8
21
22
14

8

7
54
56

14
13

3

8

9
11

1
30
11

8
16
15
26
23
13
16
17
51
52

30
7

4
60
37
24

52
1

5
22
8
12
29
9
26
11



INDEX

VG2700 Page = 3

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0090856 30 28 110009 15 49
0095027 16 10 110009 16 2
0091696 20 7 0095220 34 7 110010 26 4
0091725 20 3 0095334 8 59 110011 7 12
0095367 17 19 110012 1 20
0092232 32 14 0095367 26 6 110012 2 44
0092283 31 21 110012 5 33
0092286 31 12 0099051 36 7 110012 6 21
0092287 31 13 0099091 36 6 110012 13 2
0092288 31 10 0099094 36 5 110012 30 34
0092291 31 30 110012 31 37
0092292 31 28 100002 10 26 110013 1 25
0092293 31 32 100003 9 9 110013 2 11
0092294 31 27 100014 13 41 110013 3 14
0092305 6 5 100020 18 11 110013 12 63
100020 21 11 110013 13 34
. 0093154 6 24 100020 25 11 110013 29 3
0093186 7 24 100020 28 11 110013 34 17
0093212 7 16 100038 32 13 110016 2 23
0093241 19 38-1 100052 18 9 110016 19 11
0093242 19 38-2 100052 21 9 110019 10 24
0093243 19 38-3 100052 25 9 110021 11 15
0093351 17  3-1 100052 28 9 110022 2 36
0093352 17 3-2 100057 18 13 110022 5 24
0093352 29 16 100057 21 13 110027 3 49
0093356 7 5-1 100057 25 13 - 110027 22 2
0093357 7 5-2 - 100057 28 13 110027 23 2
0093358 7 5-3 100067 12 53 110027 24 2
0093365 7 7 110027 24 5
0093410 29 17 110001 32 2 110027 25 23
0093415 29 10 110002 2 40 110027 30 14
0093417 29 21 110002 8 11 110028 36 2
0093421 29 20 110002 15 21 110030 4 5]
0093480 18 6 110002 19 35 110030 12 20
0093480 21 6 110004 8 18 110031 2 28
0093480 25 6 110004 11 19 110031 2 33
0093480 28 6 110004 17 b 110031 8 5
0093483 8 6 110004 26 13 110031 9 26
0093611 8 12 110004 27 3 110031 31 44
0093617 13 16 110004 34 20 110035 7 4
0093690 34 &6 110005 10 16 110036 5 28
0093864 1 8 110009 2 31 110038 22 8
0093864 2 13 110009 3 26 110038 22 12
110009 4 41 110038 23 8
0094201 2 43 110009 5 14 110038 23 12
0094390 8 58 110009 6 15 110038 24 10
0094507 21 20 110009 9 5 110038 26 24
0094615 26 9 110009 12 11 110038 27 14



INDEX

VG2700 Page = 4
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110039 10 4 120012 14 15 160002 12 5
110041 2 17 120012 15 3 160003 5 21
110043 10 35 120013 6 40 160003 9 3
110045 1 2 120013 9 11 160003 10 29
110045 11 39 120013 10 42 160003 14 30
110045 13 10 120013 11 3 160003 15 11
110045 19 16 120013 12 2 160003 15 40
110046 11 14 120015 6 43 160004 5 17
110048 T 11 120016 1 30 160004 6 18
110048 19 28 120019 14 2 160004 6 26
110050 19 25 120041 156 42 160004 11 27
110054 3 24 120049 10 36 160004 12 25
110054 8 16 160005 2 21
110054 30 32 130002 2 38 160005 5 4
110076 4 49 130002 7 18 160005 6 3
110084 8 25 130003 2 6 160005 12 26
110084 17 10 130003 3 28 160005 15 29
110084 18 20 130003 15 25 160006 12 45
110084 21 19 130007 19 23 160007 5 b
110084 25 21 130016 8 23 160007 6 4
110084 26 17 130016 17 8 160007 9 17
110084 27 7 130016 26 15 160007 12 18
110084 28 20 130016 27 5 160007 14 7
110084 34 22 160007 15 7
110094 19 32 140019 19 5 160007 16 24
110097 15 22 160024 10 7
110101 10 9 150001 8 14 160025 18 15
110103 19 21 160025 21 15
110105 34 4 160000 1T 14 160025 25 15
110106 6 48 160000 15 38 160025 28 15
110106 33 6 160001 2 26 160029 7 13
110116 4 1 160001 5 7 160029 10 39
110117 12 42 160001 8 34 160033 30 2
110118 8 49 160001 10 18 160040 10 2
110118 12 49 160001 11 22

160001 12 51 170001 2 24
120001 6 37 160001 13 38 170001 19 12
120001 8 b4 160001 14 23 170008 16 32
120006 8 47 160001 15 10 170009 8 52
120008 14 32 160001 18 8 170010 3 44
120008 ~ 15 5 160001 18 17 - 170031 31 35
120009 2 2 160001 19 14 170038 8 51
120009 31 43 160001 21 8 170041 8 31
120010 8 42 160001 21 17 170042 3 53
120010 31 4 160001 26 8 170044 4 44
120011 11 49 160001 25 17
120011 13 39 160001 28 8 180005 15 9

120012 5 3 160001 28 17 180008 37 2



INDEX

VG2700 , Page=5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
180009 37 22 320009 13 28

2100088 6 38
190004 11 37 330000 7 21 2100194 8 44
190007 14 31 330011 2 20 2100218 6 41
190078 2 42 330011 2 48 2100249 17 11
190078 19 36 330016 10 20 2100253 11 25
190092 31 49 330017 7 1 2100259 11 42

330019 2 50 2100264 11 41

240010 14 20 330019 19 18 2100265 26 3

2100267 8 33
260006 8 27 340000 1 31 2100267 11 29
260006 17 12 340001 10 33 2100902 15 13
260006 26 20 340003 8 45
260006 27 10 340003 11 31 2110191 10 37
260006 34 24 340003 12 59 2110361 8 43
290029 3 8 340014 31 39 2114124 31 38
290029 30 25
290035 31 20 350009 3 20 3100006 4 36

3100006 14 4
300000 10 25 390164 1 9 3100008 37 20
300000 11 13 390173 19 37 3100016 2 10
300000 12 48 3100033 34 3
300005 5 2 910000 35 10 3100061 13 11
300005 8 41 910001 35 7 3100087 + 29 2
300006 9 6 910001 36 18 3100099 4 5
300031 32 11 910003 35 14 3100100 4 7
300033 32 12 3100110 8 9
300045 14 33 911001 35 6 3100112 8 10
300047 31 5 911002 35 5 3100122 5 12
300100 2 25 911006 35 9 3100123 5 15
300100 3 45 911060 35 19 3100127 5 13
300100 19 13 911062 36 17 3100127 6 14
300104 4 45 3100129 6 7
300500 10 5 930052 35 12 3100131 5 10

930053 35 13 3100132 5 11

310006 34 15 930055 35 27 3100142 10 38
310007 34 13 3100145 10 44
310063 14 21 1070020 32 6-2 31007146 10 43
310094 9 19 3100147 10 28
310096 11T 9 1090190 34 11 3100149 10 31
310096 12 27 3100150 10 27
310099 6 20 1200309 33 7 3100151 10 32
310100 5 20 3100157 10 14
310101 6 19 2020002 12 40 3100158 10 15
310102 12 70 ' 3100159 10 17
310106 4 4 2040033 13 37 3100190 12 15

3100192 12 9
320008 13 23 2049401 1 32 3100192 14 25



INDEX

VG2700 Page = 6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref. No. Weight(g)
3100193 12 7 3100623 14 26 3107303 28 18
3100195 12 6 3100625 14 1 3107303 30 6
3100205 10 12 3100626 14 10 3107304 8 20
3100214 12 43 3100630 17 18 3107304 17 7
3100231 12 36 3100630 26 5 3107304 25 19
3100241 5 26 3100631 17 21 3107304 29 12
3100245 5 30 3100631 26 8 3107304 30 10
3100250 34 14 3100636 14 34 3107306 8 24
3100253 34 12 3107306 17 9
3100254 34 10 3101315 18 3 3107306 18 19
3100266 34 9 3101315 21 3 3107306 21 18
3100275 6 12 3101315 25 3 3107306 25 20
3100283 6 13 3101315 28 3 3107306 26 16
3100305 9 16 3101320 24 3 3107306 27 6
3100307 9 24 3101321 24 4 3107306 28 19
3100309 9 7 3107311 22 1-1
3100310 8 13 3101438 31 6 3107311 23 1-1
3100329 13 13 3101439 31 40 3107311 24 1-1
3100330 13 43 3101442 31 22 31073171 25 22
3100331 13 30 3101443 31 15 '
3100332 13 22 3101444 31 45 3108134 17 15
3100338 7 26 3101447 32 17
3100345 13 12 3109000 17 17
3100356 13 29 3101754 11 40 3109042 29 18
3100370 13 5 3103000 29 1 3109044 29 22
3100371 13 21 3106000 17 16 3109201 5 31
3100384 3 21 3109210 34 18
3100386 3 22 3107270 18 7-2 3109300 10 1-1
3100416 30 30 3107270 28 7 3109301 34 27
3100417 30 27 3107272 18 21-2 3109302 10 1-2
3100418 30 33 3107272 28 21-1 3109306 30 18
3100533 8 53 3107273 18 21-1
3100600 14 29 3107273 28 21-2 3110073 26 2
3100601 14 28 3107274 18 24-1 3110201 18 23
3100602 14 24 3107274 28 24-1 3110201 28 23
3100603 14 27 3107275 18 7-4
3100604 14 6 3107277 18 7-1 3120076 21 23
3100605 14 12 3107280 18 7-5
3100607 14 5 3107282 18 7-3 3139006 29 19
3100608 14 14 3107285 18 24-2 3139007 29 23
3100609 16 25 3107285 28 24-2 3139200 5 27
3100610 16 20 3107290 21 7
3100611 15 2 3107303 8 19 3150151 13 42
3100612 15 4 3107303 17 6 3150195 13 36
3100613 15 6 3107303 18 18
3100614 16 19 3107303 25 18 3160138 9 12
3100616 15 15 3107303 26 14
3100623 12 12 3107303 27 4 3180100 10 3



INDEX

VG2700 Page =7

Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)

3500066 6 39

3200013 2 47 3260010 5 9 3500067 6 45
3200033 2 30 3260011 6 9 3500068 6 11
3200033 19 26 3500069 6 10
3200111 7 3 3400261 13 20 3500070 6 31
3200112 7 15 3500071 6 30
3200116 7 23 3500004 1 29 3500072 6 27
3200118 7 22 3500005 1 28 3500073 6 28
3200132 18 2 3500006 13 45 3500074 6 32
3200132 21 2 3500007 1 24 3500075 6 33
3200132 25 2 3500008 2 45 3500076 6 29
3200132 28 2 3500012 2 12 3500077 6 34
3200215 11 7 3500021 4 17 3500078 7 2
3200236 13 15 3500022 4 20 3500079 6 36
3200237 13 14 3500023 4 30 3500081 9 1
3200238 13 17 3500024 4 37 3500082 9 2
3500025 4 25 3500084 9 4

3201007 19 19 3500026 4 28 3500086 9 10
3201105 31 17 3500027 4 29 3500088 4 3
3201355 12 21 3500028 4 26 3500091 7 14
3500029 4 27 3500101 5 1

3204020 4 53 3500030 4 21 3500104 5 6
3204021 4 6 3500031 4 23 3500105 12 10
3500032 4 24 3500109 5 16

3207039 30 4-1 3500033 4 32 3500111 5 19
3207040 30 4-2 3500034 4 33 3500113 12 30
3207044 30 11-1 3500035 4 34 3500114 12 34
3207045 30 11-2 3500036 4 35 3500115 12 33
3207046 30 13 3500037 4 37 3500116 12 31
3207145 28 10 3500038 4 38 3500118 12 37
3207146 18 14 3500039 4 22 3500119 12 17
3207146 21 14 3500040 4 19 3500120 12 47
3207146 25 14 3500041 4 14 3500121 12 46
3207146 28 14 3500041 4 54 3500122 12 38
3207148 18 10 3500042 4 2 3500123 12 41
3207148 21 10 3500044 4 10 3500124 12 24
3207148 25 10 3500045 4 11 3500126 12 57
3207150 20 13-1 3500046 4 15 3500127 12 13
3207151 20 13-2 3500047 4 12 3500128 12 8
3207155 20 1-1 3500048 4 13 3500129 12 4
3207156 20 1-2 3500050 4 9 3500130 12 3
3207157 20 1-3 3500051 6 1 3500131 12 1
3207160 20 8 3500054 6 6 3500132 12 55
3500056 6 8 3500133 12 52

3209121 30 1-1 3500060 6 17 3500136 12 50
3209122 30 1-2 3500062 6 22 3500137 12 61
3500064 6 23 3500138 12 56

3240072 12 58 3500065 6 44 3500139 12 62



VG2700

Parts No.

Page No. Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight{g)

INDEX

Parts No.

Page = 8

Page No. Ref.No. Weight(g)

3500141

3500142
3500143
3500144
3500146
3500147
3500148
3500149
3500150
3500151

3500152
3500153
3500154
3500155
3500156
3500157
3500158
3500160
3500161

3500162
3500163
3500164
3500165
3500166
3500167
3500171

3500172
3500174
3500175
3500176
3500177
3500178
3500179
3500180
3500190
3500201

3500202
3500203
3500204
3500205
3500206
3500207
3500208
3500211

3500212
3500213
3500214
3500215

12
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
11
12
12
12

5

5

5
10
10
10
10
10
10
10
10

(@}

64
16
12
10
8
1
2
4
21
20
5
23
6
26
28

- 30

32
38
36
16
23
28
22
23
29
34
45
41
6
23
21
22
13
19
71
1
27
39
40
43
48
6
50
18
10
13
19
12

3500216
3500217
3500219
3500221

3500222
3500223
3500223
3500224
3500225
3500226
3500227
3500228
3500229
3500230
3500232
3500233
3500233
3500234
3500236
3500237
3500238
3500240
3500242
3500245
3500246
3500247
3500249
3500250
3500255
3500255
3500256
3500269
3500270
3500271

3500274
3500278
3500281

3500282
3500282
3500284
3500285
3500286
3500287
3500288
3500291

3500292
3500293
3500294

16
21

3
37
27
22
10

:
35
49

4

5

9
46
39
39
33
40
44
42
33
43
50
47
48
51
55
54
16
30
18
25
32
34

8
47
19
23
31
15
17
13
10
18
39
55
35
38

. N
OOV WWWWWOWWRDROWWWNONWWWWWWWWWWWOMNWNWNRNMNMNNOMNMNNDN — —

3500295
3500296
3500297
3500297
3500297
3500297
3500299
3500300
3500304
3500305
3500402
3500403
3500404
3500407
3500408
3500410
3500411

3500412
3500413
3500415
3500418
3500419
3500422
3500423
3500424
3500425
3500426
3500430
3500431

3500432
3500435
3500493
3500514
3500603
3500605
3500615
3500616
3500617
3500631

3500631

3500632
3500632
3500634
3500634
3500635
3500635
3500637
3500670

8
8
18
21
25

46

— ON~NOOO DM DWW



vVG2700

INDEX

Page =9

Parts No. PageNo. Ref No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)

3508025 24 7-1
3508026 24 7-2
3508031 22 13-2
3508031 23 18-T
3508032 22 13-3
3508032 23 18-2
3508033 22 13-4
3508033 23 18-3
3508040 22 13-1
3508040 23 18-4
3508041 24 13-1
3508049 20 14-1
3508050 20 14-2
3508051 20 10-1
3508052 20 10-2
3508053 20 10-3
3508060 17 14-2
3508061 17 14-3
3508062 17 2-2
3508063 17 2-3
3508064 17 2-4
3508065 17 14-4
3508066 17 14-5
3508067 17 2-5
3508068 17 2-6
3508069 17 2-7
3508074 23 16

3508077 30 15-1
3508078 30 15-2
3508080 26 26-1
3508081 26 26-2
3508082 27 17-1
3508083 27 17-2
3508084 27 17-3
3508086 24 13-2
3508087 24 11

3508125 26 27

3508126 26 28

3508127 27 18-1
3508128 27 18-2
3508129 27 18-3
3508136 26 29

3508208 32 18

3500671 33 2 3502012 19 4
3500672 33 b5 3502013 19 9
3500675 33 3 3502015 19 31
3500676 33 4 3502021 32 3
3500697 15 33 3502022 31 48
3500698 15 46 3502023 32 1
3500699 16 33
3500700 36 1
3500701 37 6

3507000 17 4-1
3507002 17 4-2
3507050 8 17-1
3507052 8 17-2
3507054 8 17-3
3507058 26 12
3507058 27 2
3507060 26 11
3507061 26 21
3507064 27 1
3507065 27 11
3507070 25 7-3
3507072 25 7-1
3507074 25 7-2
3507076 25 7-4
3507083 26 25-1
3507084 26 25-2
3507085 27 15

3501122 15 50
3501181 31 2
3501182 31 3
3501183 31 24
3501185 31 42
3501187 31 50
3501250 15 41
3501251 15 39
3501252 15 36
3501253 15 47
3501259 15 34-2
3501260 15 34-1
3501265 15 45
3501270 15 14
3501271 15 28
3501272 15 27 3507087 27 16
3501275 15 30 3507087 34 25
3501276 15 26 3507091 22 1-2
3501280 15 24 3507091 23 1-2
3501281 14 19 3507091 24 1-2
3501282 15 23 3507095 34 19
3501283 15 18 3507097 34 21
3501284 15 20
3501289 15 31-2
3501290 15 31-1
3501295 15 44
3501302 26
3501302 29 8

3508000 17 13-1
3508001 17 13-2
3508002 7  9-1
3508003 7 9-2
3508004 7 9-3
3508007 17  1-T
3508008 17 1-2
3508011 17 14-1
3508012 17  2-1
3508019 22 9-3
3508019 23 9-1
3508020 22  9-1
3508020 23 9-2
3508021 22 9-2
3508021 23 9-3

—

3502003 19 1
3502004 19 15
3502005 19 30
3502006 19 6
3502007 19 3
3502008 19 24
3502009 19 22
3502010 19 2
3502011 19 27

3509000 20 12
3509001 20 11
3509004 11 17
3509005 11 18



VG2700

Parts No.

Page No. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Page= 10

Parts No. PageNo. Ref.No. Weight(g)

3509007
3509007
3509007
3509007
3509010
3509010
3509012
3509012
3509015
3509016
3509017
3509018
3509019
3509022
3509023
3509025
3509026
3509030
3509031
3509320
3509969

4109403

9611074

9620003
9620008
9620202
9620210
9620631
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691
9620696
9620700
9620703
9620750
9620751

22
24
26
27
22
24
22
24
23
23
23
23
23
30
30
26
27
21
21

9
31

37

36
36
37
36
35
35
35
35
35
35
35
35
35
35
35
35
35
35
35
35
36
36

10
8
22
12
14
12
11
9
14
15
13
19
17
17
16
23
13
22
21
25
1

33

13

9620752
9620753
9620754
9620755
9620756
9620757
9710056
9720160
9720161
9720162
9720163

36
36
36
36
36
36
36
36
36
36
36

14
16
23
24
19
21
10
9-1
9-3
9-2
9-4



yjamato

PONSy T mEHRAR
YAMATO SEWING MACHINE MFG. C0,LT0

P/N 9710056(P)
No. 4 Edited in 2005.6

(VG2700) Printed in Japan 2005.7.1T@



	Contents/目次
	Contents/目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P14] プラー機構専用部品(1)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P15] プラー機構専用部品(2)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P16] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] VG2700
	[P18] VG2700-□□□□-WF1
	[P19] VG2703(1)
	[P20] VG2703(2)
	[P21] VG2708-WF8
	[P22] VG2713-□□□□-T1N, T4N
	[P23] VG2713-□□□□-T1A, T2A, T4A
	[P24] VG2713-□□□□-K1N, K4N
	[P25] VG2713-□□□□-□□□-WF2
	[P26] VG2740, 2740P(1)
	[P27] VG2740, 2740P(2)
	[P28] VG2740-156S1-WF1
	[P29] VG2740(P)-140M-SM, 148M-SM
	[P30] VG2760

	↓DEVICE/装置
	[P31] EC DEVICE(1)
	[P32] EC DEVICE(2)
	[P33] EL1 DEVICE

	[P34] EXTRA PARTS
	[P34] 特注部品
	[P35] THREAD STAND
	[P35] 糸立台
	[P36] ACCESSORIES(1)
	[P36] アクセサリ関係(1)
	[P37] ACCESSORIES(2)
	[P37] アクセサリ関係(2)
	[P38] WARNING LABLE
	[P38] 警告ラベル
	[P39] LIST of MAIN SPARE PARTS(1)
	[P39] 主要部品リスト(1)
	[P40] LIST of MAIN SPARE PARTS(2)
	[P40] 主要部品リスト(2)
	[P41] LIST of MAIN SPARE PARTS(3)
	[P41] 主要部品リスト(3)
	[P42] LIST of MAIN SPARE PARTS(4)
	[P42] 主要部品リスト(4)
	[P43] LIST of MAIN SPARE PARTS(5)
	[P43] 主要部品リスト(5)
	[P44] INDEX
	[P44] 索引

